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PREFACE

This parts catalog is the 1st edition of 3TNE88-TB, 3STNE88-TB1, 3TNE88-ETB and
3TNES88-ETB1 for Takeuchi.

Published :  April, 1999
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How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.
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The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) llustration No. List head No.
1 1 {Befor change) —_— 1@ (After change)

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.
@ Lev.(Level)
Iindication and Meaning of Leve!
Level : Hereunder is given the relation among the number of dats(+),the level and the nominal parent- child relationship.
L Parent parts(Assembly parts)
--=+=-Child parts included in "»” (Semi- Assembly parts.component parts of Assembly parts.)
------ Child parts included in "++", Grand- child parts in terms of "+".
(Compornent parts of Semi- Assembly parts.)
Note) A parts of non- sale parts are iilustlated but not listed.
®cCchange Mark
Change Mark "I” is given to the part for which a desigh change was made at this time.
The design change was not shown in the last pubiished Parts Catalog.
@ Interchangeability Mark
In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

Symbol| interchangeability Contents note
—

Old 52 New|New Part is interchangeable for Old Part but not interchangeable conversely.
Old 25T New|New Part is not interchangeable for OId Part but interchangeable conversely.
Old =8~ New|New Part is interchangeable for Old Part and vice versa.

Old 5T New|New Part is not interchangeable for Old Part and vice versa.

Part newly added.

Part discontinued.

Not interchangeable single part but interchangeable by set of the related parts.
Changed only in quantity used.

X{M[N[Z{n[Dn{O|=

(® Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicable is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D | Drive No. T Tractor No.
E | _Engine No. Notel) X Date

Note1) Date may follow the symbol in some cases. (Ex.) 3% 1996.01
Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be
predicted or the engine models themselves could not be identified.
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A){in this case, for 4JH-DT) on and from E/#(Engine Serial Number) 00185.
® Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols
as those stated above.
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29EINO. JI9E7 AT GROUP NAME oy-23y
GRQUP LOCATION

1 oNuevIvgy2 CYLINDER BLOCK 1A02

2 F#'¢r-R GEAR HOUSING 1A03

3 J34Rthnoa Lo & d1hneo FLYWHEEL HOUSING & OIL SUMP 1A04

4 IYLEMAYRY & fhzavh CYLINDER HEAD & BONNET 1A05

5 FLIOFIZH-LEN B IFDY-F SUCTION MANIFOLD & AIR CLEANER 1A06

6 NFITF-hES B YALLY EXHAUST MANIFQLD & SILENCER 1A07

7 hLYRIM & ZRVOFNP CAMSHAFT & DRIVING GEAR 1A08

8 23379%0b & ECARMY CRANKSHAFT & PISTON 1AQ9

9 LOYATL LUB.OIL SYSTEM 1A10

10 CW2AFL COOLING WATER SYSTEM 1A11

11 FO2oa¥Re0° FUEL INJECTIQN PUMP 1A12

12 A%nvT GOVERNOR 1413

13 FO22aP ™2 FUEL INJECTION VALVE 1A14

T4 FON®A2° FUEL LINE 1415

15 AS-F122%%-% STARTING MOTOR TA16

16 ™zau-3 GENERATOR 1801

17 NeUEIeYL GASKET SET 1B03




Y00D6840
3TNEBB- (E) TB (1)

27

JU>970y7

CYLINDER BLOCK

99.04.

16

| tA02 | 1) pNoaNI oo
{ C1A01) | CYLINDER BLOCK (A)=3TNEB8-TB (D)=3TNEBB-ETB1
e + (B)=3TNEB8-TB1 (Ed)=
Y0OOD&840 (C)=3TNEBB-ETB (F)=
MY LANE 0 NEDNNLINY MEo A DESCRIPTION ===-Q!TY(3A9)=~~- I P/U A R
REF. LEV. PART NO. (AY(B (CICDICEX(F)
1 . 72900101560  2YLANT DUIASSY BLOCK ASSY, CYLINDER 1 1 1 1
3 .- 124160-01910  7°32™ PT1/4 PLUG PT1/4 33 3 3
6 .- 171051-01921 725" NPTF1 PLUG 1111
7 . 129150-02020  # b CGFLFPU0° BOLT, METAL CAP 8 8 8 8
10 .o 23871-010000  R2“7°37“PT 1/8 PLUG PT1/8,SCREW 171 11
11 . 27231-500000  #5a%37°352" 50 PLUG 50 11 11
12 .. 27241-120000  2oAM37°37% 12 PLUG 12 2 2 2 2
13 .- 27241-300000  7oA“37°359% 30 PLUG 30 6 6 6 6
14 . 129795-02411 221 (A BUSH, CAMSHAFT 11 1.1
13 .. 129001-02800  AfoAZIL CMP MAIN BEARING 4 4 4 4
24 .. 129150-02930  ASAMASK METAL, THRUST 2 2 2 2
27 - 129150-01200  AYENEMbE STUD, CYL. HEAD 14 14 14 14
28 . 129001-01340  AUFSANASUR(JPR) GASKET, (NON-ASB.) 171 11
29 . 129150-02940  ASARAZL 0.5=0.25 METAL,THRUST 0§=0.25 2 2 2 2 >
32 . 129150-02870  AfoA3l U.S=0.25 MAIN METAL US=0.25 4 4 4 4 2)

1) F=~912"(0.5=0.25) 7V EIF AL
(2) PUFN-Y1AN(U.5=0.25) 7 EIT A,

REMARKS (E“19)

[ (1) OVER-SIZE(0.$=0.25)PART.
1 (2) UNDER-SIZE(U.

0.25)PART.

¥118824




Y0006840
3TNEBS- (E) TB (1)

GEAR HOUSING

99.04.16

1 1A03 | C 2) #9432
1 C1A01) | GEAR HOUSING (AY=3TNEB8-TB (D)=3TNE88-ETB1
Fomom——t (B)=3TNE88-TB1 (E)=
Y0OD6840 (C)=3TNEBB-ETB (F)=
E A B VA b B A o) e B MEY M DESCRIPTION ~~==Q'TY(JA9}-——- 1 P/U A R
REF. LEV, PART NO. (A (BX(CY (D) (E) (F)

1 - 719810-01500  ¥“¥~R L7 HOUSING ASSY, GEAR T 1 1 1

4 .- 129795-01800  Aqli-Ib SEAL, OIL 11 1 1

S - 129400-01520 2328 (¥“th-2 FLANGE,GEARS HOUSING 1 1 1 1

6 B 121450-01560  911=Z#“b+8X22 STUD M 8X 22 3 33 3

7 . 124160-01751 73(523%) CAP, LUB.OIL SUPPLY 171 11

3 . 124240~-01871 23(HO-P COVER, HO-P 1 1 1 1

9 . 124240-01883  N°UHL(HO-P) (JLPR) GASKET, (NON=ASB.) 171 1 1

10 - 129795-01950  n°17°/v7 PIPE, KNOCK L=18 2 2 2 2

11 - 129150-03100 _ Ut AT b=-4"°17° RETAINER 1111

12 . 121850-51960  0YO7" (FOPFYYY) 0~RING, F.I.PUMP 1 11

13 . 24311-000160  0Yo7™ 1A P 16.0 0-RING 1A P-16.0 2 2 2 2

14 . 24311-000320 _ oyu7™ 1A P 32.0 O-RING 1A P-32.0 1 1.1 1

15 . 26106-080122  UN“Kbk  8X 12 BOLT M 8X 12 PLATED 4 4 4 4

16 - 26106-080162  wn“&*Lk 88X 16 BOLT ¥ 8X 16 PLATED 1111

17 . 26106-080162  yn“t kb 8X 16 BOLT M 8X 16 PLATED 3 3 3 3

18 - 26106-080202  Yn™k“Ibh - 8X 20 BOLT M 8X 20 PLATED 2 2 2 2

19 - 26106-080452 YN A Lk 8X 45 BOLT M 8X 45 PLATED 6 6 6 6

20 . 26106-080552  Yn“k“Wk  8X 55 BOLT M 8X 55 PLATED 3 3 3 3

21 . 129001-91840  UNMAMLFMBXB5(ON Y973 BOLT M 8X 85 PLATED 4 4 4 &

22 - 26366-080002 U UsIUt 8 NUT M 8 3 3 3 3

23 - 22190-080002  2-IbIWoP(Ib.ZhYl) 8 SEAL WASHER 8S 4 4 4 4

24 - 22190-080002  >-WUsP(IW.ZHu) 8 SEAL WASHER 8S 171 1 1

25 . 121023-01550  75¢(371i4-3 COVER, BLIND 11 11

26 - 24341-000240 0y 1A S 24.0 0-RING 1A S§~24.0 1. 1.1 1

27 . 26106-060162  InN™K™bk  6X 16 BOLT M 6X 16 PLATED 22 2 2

28 . 171031-11741  #2290°17° PIPE 11 11

29 - 24311-000320 _0uz7* 1A P 32.0 O-RING 1A P-32.0 1111

30 - 977770-01212  243-41 z¥ 3o A¥UF GASKET, LIQUID 171 11 1)

REMARKS (E™1%)

(1) #2°333 TMELTVA.

1 ¢1) OPTIONAL PART.

¥118825




Y00DE840
3TNEBB- (E) TB (1)

TARAMWNDIDT & A1MITY
FLYWHEEL HOUSING & OIL SUMP

99.04.16

{ 1A04 | C 3 ) TR & AN
1 C1AQ1) | FLYWHEEL HOUSING & OIL SUMP (A)=3TNE88-TB (D)=3TNEB8-ETB1
Fom———— + (B)=3TNE88-TB1 (E)=
YQ0D6840 (C)=3TNE8B8-ETB (F)=
B ARV VN A vl s ) nes A DESCRIPTION ~===Q'TY(JA9)--~- I P/U A R
REF. LEV. PART NO. (A) (BX(CI(D) (EX(F)
1 - 129100-01580  A119E°L  8X16 PARALLEL PIN 8X16 2 2 2 2
2 . 12961201600 7316 Ao o™ HOUSING,FLYWHEEL 1T 111
3 . 119620-01750  ¥py2°  Ghflbhiin~ CAP, FLYWHEEL COVER 1 1 1 1
4 . 26206~100252 Wb+ 10X 25 BOLT M10X25 6 6 6 6
5 - 26206-100302 Akt 10X 30 B8OLT M10X30 4 4 4 4
(-] . 129100-01730 o™ @ s SPACER, OIL SUMP 1.1 1 1
8 - 729102-01540  #ULN° CMP SUMP ASSY, LUB. OIL 1 1 1 1
9 . 119640-01640 ML M22 DRAIN PLUG M22 11 1t 1
11 .- 22190-220002  -b79sP(IRW.ZHHb) 22  SEAL WASHER 22§ 1.1 1 1
12 - 26106-080162  wn“#*w+ 8X 16 BOLT M 8X 16 PLATED & & & &4
13 . 26106~080252  Un“# bk 8X 25 BOLT M 8X 25 PLATED 2 2 2 2
14 - 26106-080452  wn“atlk  8X 45 BOLT M 8X 45 PLATED 20 20 20 20
15 . 129100-01580  A19E°D  8X16 PARALLEL PIN 8X16 2 2 2 2
16 - 129100-01640  Afbo-IL7-2 CMP CASE ASSY, OIL SEAL 1 1 1 1
18 . 129795-01780  Afne-~Ib SEAL OIL 1.1 11
19 . 129486-01670  UN“E“Lb 8X30 BOLT M8X30,COLLAR HD 6 6 6 6
20 . 26106-080352  wn“ftwr  8X 35 BOLT M 8X 35 PLATED 3 3 3 3
21 - 977770-01212_  4a-o4f I¥INIVANAFYL GASKET, LIQUID 1.1 11 1)

------- REMARKS (E™1%)

(1) #7°230 “ELTHA.

[ (1) OPTIONAL PART.

Y118826




99.04,16

| 1A05 | C &) BUINIR B BRI
1C1AOD | CYLINDER HEAD & BONNET (A)=3TNEBB-TE  (D)=3TNESB-ETB1
Y00D6840 . . . mmmm + (B)=3TNEBB-TB1  (E)=
3TnEBE- (E) TB (1) NUVLLC IR YZ SN 0006840 (C)=3TNEBB-ETB (F)=
CYLINDER HEAD & BONNET
MY LA 0 PESNIINS ey A DESCRIPTION -—-=QITY(3A==== I P/U A R
REF. LEV. ___PART NO. () €8 (0 (DI CED ()
T .  771350-03030  7°L-9°1°17° (900 PIPE, BREATHER T 11 1
2 . 124736-07900  YupsSpsos LIFTER, ENGINE 2 2 2 2
3. 12900111700 ZUIESAURS CMP HEAD ASSY, CYLINDER 1 1 1 1
7 .. 120130-11860  JNLTBNES (SUC GUIDE, VALVE T35 3 717
9 .. 129150-11810  M3AvASAES GUIDE, VALVE 3333 b
11 .. 26216-060202  9T3=tSbb_ 6X 20 STUD M 6X 20 PLATED 6 6 6 6
T2 .. 27241-400000  SANES55 40 PLUG 40 T2 2 2
13 .0 129100-11100 AR CINT VALVE, INTAKE 3333
T4 .. 129100-11110 _N“bo"(EXH VALVE, EXHAUST 3.3 3 3
TS .. 129795-11120 AYUITR SPRING, VALVE 6 6 66
16 .. 129795-11180  AFT(VWID) RETAINER, SPRING 66 6 6
17__ ..  27310-080001 2¥5(a7h 8 27=1SET _ COTTER 8 6 6 6 6
T8 .. 12140011340 OIPSATEI~ SEAL, VALVE STEW 3 3 3 3
19 0 126660-11340  NLATLID SEAL, VALVE STEM 3333
20 .. 129150-11370  $p¥7° (A cAP, VALVE 6 6 6 6
21 .. 119625-11870  wIEUA PROTECTOR, NOZZLE 3 3 3 3
22 .. 119625-11880  JA°L=t SEAT, NOZZILE 3333
25 .. 119625-11900  ##r RETAINER 3333
2 . 129100-11240  SroF WP SHAFT ASSY, ROCKER 1 1 1 1
25 .. 129155-11260  ANDOHEO-F (A SUPPORT, ROCKER ARM 2 2 2 2
26 .. 129155-11270 __ A“041°=k (B SUPPORT, ROCKER ARM 2 2 2 2
27 .. 129150-11280  ASIUZEVOIMR SPRING 333 3
28 .. 129150-11290 NI SHAFT, ROCKER ARM 1 1 1 1
31 .. 129100-11650_ "\“39uKIT ARM_ASSY, ROCKER 6 6 6 6
32 ... 129150-11230  75NPAR (VORR SCREW, VALVE 666 6
36 ... 129150-11750  3b MBXP1.0 NUT MBXP1.0 666 6
35 ..  26226-080182  STISA“Lh(20 BX 18_ STUD M 8X 18 PLATED 3 3 3 3
36 . 26106-080252  UVABt B8X 25 BOLT M 8X 25 PLATED 2 2 2 2
37 . 26706-08050z  WMALF 8X 50 BOLT M BX 50 PLATED 6 6 6 6
38 . 22351-060012  A7°MI7°t°s 6.0AX 12 SPRING PIN 6X12 2 2 2 2
39 . 26366-060002  WWUAIIF 6 NUT M 6 66756
40 . 124160-11360 U7 KNOB 333 3
41 . 124160-01751 __ 73GH13%) CAP, LUB.OIL SUPPLY 1 1 1 )
42 . 129001-11350  #S5aUF CHP HOBD T 11 1
45 .. 129001-11310  PUEL(VSIOLEY GASKET, BONNET 1111
46 .. 129001-11340  P°-Speq7° HOSE 1111
47 . 24311-000520 OWz5™ 1A P 32.0 0-RING 1A P-32.0 T 11 1
48 . 26311-000120 0U9™ 1A P 12.0 0-RING 1A P 12.0 3333
49 . 26106-080142  n“#Wk M 8X 14 BOLT M BX 14 PLATED & 4 & &

—14
e REMARKS (E“32)

(1) #39 IVEITHA.

1¢1) REPAIR PART.

Y118827




Y00D6840
3TNEBS- (E) TB (1)

F1UEVIA-IN 8 IPTU-F
SUCTION MANIFOLD & AIR CLEANER

RoavE>
LOOSE PARTS

P . 99.04.16
| 1806 | €5 ) 29L& TPOY-3
| (1A01) ) SUCTION MANIFOLD & AIR CLEANER(A)=3TNE88~TB  (D)=3TNEBB-ETB1
e + (B)=3TNEBS-TB1  (E)=
Y0056840 (C)=3TNESS-ETB (F)=
AN LANL 0 PSEINSIIS D DESCRIPTION Q! TY (DAY === I PJU A R
REF. LEV. PART_NO. €AY (B (L) (D) (E) (F)
T . 129007-12100  X=A-BFCINT MANIFOLD T 1 1
3. 129001-12110  PK(2=h-bk» GASKET,INT. MANIFOLD 1 1 1 1
L. 26106-080202 YN A%k 8X 20 BOLT M 8X 20 PLATED 4 4 4 4
5. 26106-080802 W% LF  8X 80 BOLT M 8X &0 PLATED 1 1 1 1
6 . 119910-12210  #294%-A PIPE, INTAKE 11 11
7 . 119910-12560__ 75594, 17243 BRACKET,AIRCLEANER 1 1 1 1
I 23000-060000  #=A5197° &0 CLAMP 60 Z 2 2 2
9 . 26013-080222 A bhUW2  8X 22 BOLT M 8% 22 b o4 4 4
0 . 26013-080222  #Sbh(W3  8X 22 BOLT M 8X 22 2 2 2 2
™. 129700-77500  E-%- (I7- REATER, AIR T 1 1 1
2 . 129100-77510 1\ Y4(zP-t~3- GASKET, AIR HEATER 1 1 1 1
13 . 129150-77511 __ PK(IPE-3) (JIPA) GASKET, (NON-ASB.) 1 1 1 1
G . 171360-77520  AVOF™ BEND T 11 1
15 . 26106-080402 YN Lk 8X 40 BOLT M 8X 40 PLATED 2 2 2 2
16 . 26106-080802__ N A™uk  8X 80 BOLT M 8X 80 PLATED 2 2 2 2
7. 129030-12201  $29%173900 PIPE, EXTENSION T 11 ]
(A=E19592 )
18, 119869-12210  #29+Iu3a%hy A PIPE, EXTENSION 1111 v
(A=E19592 )
19 . 23000-060000  #-32197° 60 CLAMP 60 2
19- 1 . 23000-060000 __ #-32197° 60 CLAMP 60 b 4 4 & K
(A=E19592 )
20 . 129612-12680  IP7u-1 CMP AIR CLEANER 1 z
(A=E20225_ )
2T . 129612-12660  T791-7 CHP CLEANER ASSY, AIR T 1 1 1
2 . 129259-12570 4o~ RING 11 1 1
23 . 119910-12510  #"5¢ BODY, AIR CLEANER 1.1 1.1
2% . 119808-12520  TUAut (793 ELEMENT, OUTER 1T 11
25 . 119866=12541  HNS~ASSY COVER ASSY 111 1
26 . 119808-12540  Po0-8 N“L7* VALVE, UNLOADER 111 1
27 . 119140-12680 12753 (Fotot INDICATOR T 1 1 1
28 . 129612-12560 T (153~ RING 1 z
(AsE20225 )
% . 23000-060000  #~#5997° 60 CLAMP 60 7 z
(A=E20225 )
30, 121855-12060 _ #25441LoY- SILENCER,INLET 1111 v
(A=E19592 )
31 . 23000-048000 #-AZ4¥7° 48 CLAMP 48 11 11 "
CASEXXX >
3z . 129132-12210 $25%1579505 PIFE, AIR INTAKE 1
32-1, 129030-12200  +29+I5F3vny PIPE, AIR INTAKE 1 N
CAZEXXX >
3272 . 129030-12200 1591555505 PIPE, AIR INTAKE T 3
(A=E19592 )
33 . 119869-12220  +29+1233%h B PIPE, EXTENSION 1 z

(A=*1999.04 )

¥118828




Y00D6840
3TNEBB- (E) TB (1)

NMEVZR-UR & F/U2Y
EXHAUST MANIFOLD & SILENCER

koE>
LOOSE PARTS

e
@% 12

14

10

3TNEBB- (E) TB1

| 1407 |
[ C1A01) |

ot

(6 ) NMETH~WES & $1LDY

EXHAUST MANIFOLD & SILENCER

(A)=3TNESS-TB
(B)=3TNE88~TB1

99.04.16

(D)=3TNEB8-ETB1

Y00D6840 (C)=3TNES8-ETB
IR LANL O ItEIntDaNo NED A DESCRIPTION -==—Q'TY(IA9}---- I P A R
REF, LEV. PART NO. (A (B (CO(DICEICF)

1 . 129211-13100  =#—ib M (EXH MANIFOLD,EXHAUST 1T 1 1 1

2 - 129150-13110 PK(RZh=LR" GASKET, EXH.MANIFOLD 1 1 1 1
3 . 26366-080002  un“U+3Jk 8 NUT M 8 2 2 2 2
4 . 26106-080802  un“A*Lk  8X 80 BOLT M 8X 80 PLATED 4 4 4 4
5 - 119131-18320  2IdZH“ibh M8*22 BOLT M 8X 22 4 4 4 4
6 . 26216~080802  orasf wbk 8% 80 STUD M 8X 80 PLATED 2 2 2 2
7 . 124701-11911 NAATUR ML) (VZPAY  GASKET, (NON-ASB.) 1T 1 11
8 - 129002-13501 1LY SILENCER 1
8- 1. 129030-13561 YUY SILENCER 1 1

(A=E19592 )

9 . 26366-080002  UN“UEIUH 8 NUT M 8 4 4 4 4
10 . 121120-13590  7357° (9091929 CLAMP 1.1 1 1
12 - 22137-100000  4“A"(EN™% 10 WASHER 10,POLISHED 1T 111
13 - 22217-100000  Araynpzr 10 SPRING WASHER 10 T 1 11
14 . 26106-100652  Jnvwhipk 10X 65 BOLT M10X 65 PLATED 1 1 1 1
15 . 26706-100002  #9+ 10 NUT M10 1T 1T
16 - 26106-100202  un™w™pk 10X 20 BOLT MT0X 20 PLATED 2 2 2 2
17 - 103954-13201 NRATYR(31LDY) GASKET, SILENCER 1 1
18 . 129030-13570  #1Lo% SILENCER 1 1
19 129030-13580 7222939 EXTENSION 1 1

(A=E19592 )
20 . 129030-13600 2091029 (B1LoY TAIL PIPE 1 1

Y118829




Y00D684
3TNEBB-

0
(E) TB (1)

7

DLYvIN & TROED
CAMSHAFT & DRIVING GEAR

Fommn—— + 99.04.16
| 1AD8 | C 7 ) DLIYIL & ZRNoFvp
{ (1A0T) | CAMSHAFT & DRIVING GEAR (A)=3TNE8B-TB (D)=3TNE88-ETB1
Rt + (B)=3TNE88-TB1 (E)=
Y0006840 (C)=3TNE8B-ETB (F)=
Y LML 0 7tEIntoate MEY A DESCRIPTION “-—-Q'TY(IAD)~——— I P/U A R
REF. LEV. PART NO. CAY (BY (Y (DY CEY (F)
1 . 129150-14200  an°wb TAPPET 6 6 6 6
2 . 129150-14400  7°Us1oUpe ROD, PUSH 6 6 & 6
3 . 129129-14580  heybItk CAMSHAFT ASSY 1111
4 .e 12915002450  A3ARAAIL METAL, THRUST T1 1 1
7 . 129150-14101  AL¥“t- D30 GEAR, CAMSHAFT 171 11
8 .o 22512-070140 __ 2z%%-%- 7X14 KEY 7X 14 1111
9 . 129150-25101  PAFSbE“P CMP GEAR W/BUSH 11 11
12 .e 129150-25920  7%Uo1(h3vty BUSH, IDLE GEAR 11 11 (4P
13 . 26106=-080452 UMtk 8X 45 BOLT M 8X 45 PLATED 2 2 2 2
14 . 129150-25900  #“b (FI-P GEAR, FUEL INJ. PUMP 1 1
15 - 129150-25930 % (FI-P GEAR, FUEL INJ. PUMP 11
16 . 22217-120000  ntayvatx 12 SPRING WASHER 11
17 . 26716-120002 3wt 12 NUT 12 11
18 . 26106-080142 U™tk M 8X 14 BOLT M 8X 14 PLATED 2 2 2 2
19 . 129100-25061  S¥7h(P1h 35— SHAFT, IDLE GEAR 11 1 1
20 . 129150-25301 TR CFI-P BOLT,FI~P 4 4
------- REMARKS (E£“3%)
1) 3y IVEIFVAL | 1) REPAIR PART.

Y¥118830




+mmmeem + 99.04.16

i 1A09 | ¢ 8 ) 2320uP7F & EPARD
Y00D6840 N 1C1A01 CRANKSHAFT & PISTON (A)=3TNE88-TB {D)=3TNEBB-ETB1
- = > , Ny - - - =
9559997k § LR o (0
CRANKSHAFT & PISTON
IR LANL O JUEINNLINY e A DESCRIPTION —==-Q'TY{(IA)=--- 1 P/U A R
REF. LEV. PART NO. CAY (B CCY (DI CEX(F)
1 . 129001-21000 23222020 ASSY CRANKSHAFT ASSY T 1 11
2 . 129100-01580 AfI%E° 8X16 PARALLEL PIN 8X16 119 1 1
5 .. 129150-21200 2300 GEAR, CRANKSHAFT 11 1 1
6 .. 22512~070140 2Ih-F-  7X14 KEY 7X 14 171 1 1
8 - 171340-21650 V7° =1 (9522) V~PULLEY, CRANKSHAFT 1 1 1 1
9 . 129795-21661 AN WASHER 1.1 1 1
10 - 121850-21680 ERTINSFART)] BOLT, V-PULLEY i1 11
11 . 129128-21590 ISTHIILCMP FLYWHEEL W/RING GEAR 1 1 1 1
14 aa 119865-21600 O™ ENP GEAR, RING 1.1 1 1
15 . 129001-22081 E°AFS CHP PISTON W/RINGS 3 3 3 3
17 e 129001-22500 ECAMIYOONSET RING SET, PISTON 3 33 3
21 . 129202-22300 E°ARSESY PIN,PISTON 3 3 3 3
22 . 22252-000260 PADC(PT 26 CIRCLIP 26 6 6 6 6
23 - 729402-23100 LRI DD ROD ASSY, CONNECTING 3 3 3 3
27 .s 129100-23910 E°ANDE® DAY BUSH, PISTON PIN 3 3 3 3 1)
28 .- 121550-23200 QYRNFMLE BOLT, CONNECTING ROD 6 6 6 6
29 . 129150-23600 ANPULIN(DZ09E° BEARING, CRANKPIN 3 33 3
31 - 129001-22901 E°ArS CMP_ 0.5=0.25 PISTON W/RING 0S=.25 3 3 3 3 2>
33 .- 129001-22950 N22%eYr 0.5=0.25 RING SET 0.S5=0.25 3 3 3 3 2>
37 . 129150-23610 AFMCE°2U.§5=0.25 METAL.PIN US=0.25 3 3 3 3 3
39 . 22351-040010  R7°952%E° 4,0AX 10 SPRING PIN 4X10 1.1 1 1
40 B 121111-21501 AL (3Rl BOLT, FLYWHEEL 6 6 6 6

10

------- REMARKS (E™J%)

1) K39 TVEITNAL [ (1) REPAIR PART.
(2) A-N-412% (0.5=0.25) I L7 A, 1 (2) OVER~-SIZE(0.5=0.25)PART.
£3) PO -Y1A"(U.$=0.25) 7"EIT A. 1 (3) UNDER-SIZE(U.S=0.25)PART.
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Y00D6840
3TNEBB~ (E) TB (1)

9

LOYATA
LUB.OIL SYSTEM

Fomm—— + 99.04.16
| 1A10 | ¢ 9 ) LOYATL
| C1A01) | LUB.OIL SYSTEM (A)=3TNE88-TB (D)=3TNE88-ETB1
o ——— + (B)=3TNE88-TB1 (E)=
Y0OD6840 (C)=3TNEB8-ETB (F)=
EE LI VAN T el v k) ey A DESCRIPTION —~~=Q'TY(JA9)---= I P/U A R
REF. LEV, PART NO. (A (BICCICDI(EX(F)
1 - 129001-32001 LO~P CMP PUMP ASSY, LUB. OIL 171 1 1
14 . 121520-34810  AC(R“(Foasno GUIDE, DIPSTICK Tt 111
15 . 129150-35041 PK($29229h0) (JUPA) GASKET, (NON-ASB.) 1111
16 . 129150-35091 LO¥19-219h0 CMP PIPE ASSY, OIL INLET 1 1 1 1
20 . 26106-080352  UN™KtILh 8X 35 BOLT M 8X 35 PLATED 2 2 2 2
21 - 129150-35101 piv -yl BRACKET, STRAINER 1.1 11
22 . 129150-35111 PK(IMREINIIL) (JUPA) GASKET, (NON-ASB.) T 1 1 1
23 . 129150-35151 7113 80X80L FILTER 80x80L 11 1 1
24 . 129001-35300  #*Mbb, L0210 BOLT,LUB.O., STRAINER 1 1 1t 1
25 . 129150-35350 FUR(ANHDL2T NUT T 1 11
26 . 24311-000160  QUx2* 1A P 16.0 0-RING 1A P-16.0 11 11
27 . 26106-080202 _unsadtivk  8X 20 BOLT M 8X 20 PLATED 3 3 3 3
28 . 124160-39451 1PYATUF(0.5KG SWITCH,OIL PRESSURE 1
28- 1. 124160-39450  1PYA1YF 0.5KG #“F*» SWITCH, OIL PRESSURE 1 1 1 1 N
(A=E18794 )
29 . 124160-39140  AVUF“THMLE 10 BOLT 10, PIPE JOINT 1 1 1 1
30 - 129150-39450 LO-T CMP PIPE ASSY, LUB. OIL 1 1 1 1
34 . 124550-59830  hoU+NFARMLACMP 8 BOLT W/ SEAL WASHER 1 1 1 1 W
(A=E19837 )
35 N 124550-59820  hDUFNFHMLE 8 BOLT 8, PIPE JOINT 11 1 1
36 - 22190-080002 -W2YzP(IW.ZFUIL) 8  SEAL WASHER 8S 2
36— 1. 22190-080002  o~-L7UoP(AW.ZFYIL) 8  SEAL WASHER 8S 111 K
(A=E19837 )
37 - 23414-100000 N 10 GASKET 10, ROUND 2 2 2 2
38 . 129150-32020  PK(LO-P GASKET, L.0O. PUMP T 1 11
39 . 26450-060252  6n0PFRMbE 6X 25 BOLT M 6X 25 4 4 4 4
40 N 129403-34800  yoahhy DIPSTICK, LUB. OIL 1.1 11
41 . 22190-080002  -WwWoP(AW.ZHYL) 8 SEAL WASHER B8S 171 1 1 W

(A=E19837

)
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Y00D6840
3TNEBB- (E) TB (1)

10

CWYATL
COOLING WATER SYSTEM

99.04.16

I 1a11 | € 10 ) CWAFL
{ C1A013 1 COOLING WATER SYSTEM (A)=3TNEBS-TB {D)=3TNE8B-ETB1
e + (B)=3TNE8S-TB1 (E)=
Y00D6840 (C)=3TNE8B-ETB (F)=
I AML 0 DVEonvIand v A DESCRIPTION —===Q'TY(JAD)=--~ I P/U A R
REF. LEV, PART NO. (AI(BI(CI(DICEICF)
1 - 121750-49110 Y T (ZAMRINC17°) JOINT 1T 1 11
2 - 129001-42002  CWH°7° CMP PUMP ASSY, C.WATER 171 1 1
12 - 23871-030000  *3“2°57%PT_ 3/8 PLUG PT3/8,SCREW 2 2 2 2
14 - 26106~080602  WNNKMLEF  8X 60 BOLT M 8X 60 PLATED 3 3 3 3
15 - 25132-003800  VA“LH(O-1Y3“A38 V-BELT (A-38) 1
15- 1 . 119831-42290 _ VA“bE A37.5 V-BELT A37.5 1111 N
(A=E19592 )
16 . 129556-42350  V7°-Y(96 V-PULLEY 1
16- 1 . 129155-42350  v7°-y (90 V-PULLEY, C.W. PUMP 1 1 N
(A=E19592 )
17 . 121520-44740 D72, %P 325MM FAN, COOLING 11 11
18 . 171353-44760  Ho™ (770 SPACER i1 1 1
19 . 26106-060452 UMb 6X 45 BOLT M 6X 45 PLATED &4 &4 &4 4
20 - 129350~49560  ¥-TARYPHAN- COVER, THERMOSTAT 171 11
21 - 12979549551 PK (#=-FRRYMHIN~) (/OPA GASKET, (NON-ASB.) 1111
22 R 129155-49800  ¥-TARYR(71°C) THERMOSTAT 11 11
23 - 12915049811 PK($~-3A3IF 23) (JOPA) GASKET, (NON-ASB.) 1111
24 . 129100-49840  PK(9-FAZYM-A GASKET, THERMO. CASE 1 1 1 1
25 . 26106-080202  wnhEN e 8X 20 BOLT M 8X 20 PLATED 2 2 2 2
26 . 124465-64950  N°U%016 GASKET 16 11 11
27 . 119266-49350  #-%boY- SENSOR, THERMO. 1.1 11
28 . 129150-49360 PK 10 GASKET 10 11 11
29 . 129001-42040  M31UH(CW-P JOINT 171 11
30 - 24321-000300 _ 0Yo7™ 1A 6 30.0 0~RING G30 1111
31 . 26106-080162 UMbk 8X 16 BOLT M 8X 16 PLATED 3 3 3 3
32 . 171064-44510  47M3o7CMP SUB=TANK ASSY 171 11
34 . 121450-44531 FrU7° CAP 1111
35 .. 124450-44560 Az (X-nN"-Jo-pN°17° CLAMP 1T 1 11
36 .. 121470~44581 NeUFD GASKET 11 11
37 . 23065-070225  EZA°17° (%% 7X 225 HOSE 7X 225 1.1 11
38 - 124450-44550  NWNIMN(IONELT CLAMP, SUB-TANK 171 11
39 . 121256=44600  7%S5Ub(47%357)  (12) BRACKET, SUB-TANK 171 11
40 . 129100-42020  PK(CWH°27° GASKET, C.W. PUMP i1 11
41 - 121250~44901 F-EATUF(110°C SWITCH, THERMO(110°C 1 1 1 1
42 . 129132-44500 SoM1-3 RADIATOR 1
42- 1 . 129030-44510 5o 1-3ASSY RADIATOR ASSY 1.1 11 S
(A=E19592 )
43 - 123682-44210  hPY ¥vU7° CAP 11 11
44 . 12125044590 7507° CLAMP 2 2 2 2
46 .. 129132-44520 2139+ SHROUD T 1 11
47 . 129132-44530 1% A HOSE, C.WATER 171 11
48 - 26014-080162  #“WLA(ES+NY2  8X 16 BOLT M 8X 16 4 &4 &4 4
49 - 129132~-44590  D1P2Ub NET, WIRE 1T 1 11
50 . 129132-44901 F19-F CMP COOLER ASSY, LUB OIL 1 1 1 1
31 . 119860-49010  CW-T(A PIPE (A), C. WATER 1111
52 - 119860-49020  CW-T(B PIPE (B), C. WATER 1
Sz- 1. 119859-49020 Cw-T(B PIPE (B), C. WATER T 111 N
(A=E20508 )
53 B 23010-038000  #-AN“rh 38 CLAMP 38 4 & 4 4
54 . 129150-49100 #u#°93V2 CMP COCK ASSY, 3-WAY 11 11
55 . 129150-49080  RSL2IYZ COCK, DRAIN 1.1 11

¥118833




FOIoyviy7

Y00D6840
3TNEBB- (E) TB (1)
1 FUEL INJECTION PUMP

31 @% 35
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—
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4 52
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@ o
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g7

80

3TNEBB-ETS8 (1)

99.04.16

I 1a12 ] €11 ) FOPoapmos7°
1A} FUEL INJECTION PUMP (A)=3TNE88-TB  (D)=3TNEBB-ETB1
Ramisiainiend + (B)=3TNE88-TB1 (E)=
YOOD6840 (C)=3TNEB8-ETB (F)=
I UAMY 0 hEDARLONY e M DESCRIPTION --==Q'TY(1A9)-——— I P/U A R
REF. LEV, PART NO. (A) (B) (CI (D) CEICF)

1 - 729030-51400  FO75,9PH°D7° ASSY PUMP ASSY, F. INJEC. 1 1 [&D)

2 . 729030-51460  FO7u9pik°)° ASSY PUMP ASSY, F. INJEC. 1 (&P

7 .- 119810-51040  hotat2 CAMSHAFT 1T 11

9 . 129155-51060  hLINo9Re -t CAM SHAFT SUPPORT 11

10 . 122710-51090  nov“vs KEY 11 11

" . 129506-51100  2°329 tCMP PLUNGER W/BARREL 3 33 3

14 . 129155-51140 £SOV LIRIUMR PIN, BARREL LOCKING 3 3 3 3

15 . 174307-51170 029y A(I°520 b RETAINER A 33 3 3

16 . 129155-51180  7°Fo9“PR“2ohh 2 SPRING SHOE, PLUNGER 3 3 3 3

17 - 124950-51190  7°309%PAU°YZI™ SPRING, PLUNGER 3233 3

18 . 129155-51200  5A°U+ 273 TAPPET ASSY 33 3 3

25 . 129155-51270  BN°YUIRIYENL LOCKING, TAPPET 3 3 3 3

26 . 129155-51280  QUI2™(Sé 0-RING S6 2 3 33

27 - 129100-51300  FUUAMINMLIN CMP VALVE W/SEAT, DELIV. 3 3 3 3

30 . 129155-51320  ANRGGRUANIMEIN SPRING, DELIV. VALVE 3 3 3 32

31 . 129155-51340 PN AT GUARD,DELIVERY VALVE 3 3 3 3

32 . 124550-51350  NOUEL(FRYAYY GASKET, DELIVERY 33 3 3

33 . 124550-51370  QUoZ™ (Fhuavy 0-RING, DELIVERY 3 33 3

34 -- 129155-51370 FO2ZINN DA RN STOPPER, VALVE 333 3

35 - 129155-51380  IPNACA) LOCKING (A) 2 2 2 2

36 . 129155~51390 R A(B) LOCKING (B) 2 2 2 2

37 .- 129155-51400  7“JL723 DEFLECTOR 11 11

38 . 129155-51410 FARM LR (FN LR CHECK BOLT,DEFLECTOR 1 1 1 1

29 .. 129155-51420  7°37% (M16) PLUG _ (M16) 1111

40 . 129155=51450  FIvR1N°UFD CMP SHIM SET, ADJUSTING 1 1 1 1

45 . 129155-51500  2uro-Ib392 RACK, CONTROL 1T 1 1 1

46 ae 129155-51521 M032 (597 BUSH, RACK 11 1 1

47 -. 129155-51530 AP (V75T 3SP SPACER, AUX. SPRING 1 1 1 1

48 . 129155-51540 FAI(CANR CIRCLIP 1T 1 11

49 . 129155-51550  Jubo-t°=ty (B PINION, CONTROL 3 333

50 -- 122117-51560 FARS™ CFONT NS SCREW, PINION 3 333

51 .. 174307-51560  £°=%2 774307-51490 N PINION 333 3

52 . 129155=51570  7°37" (M12) PLUG  (M12) 1.1 11

53 .- 129155-51580 QU 7* 0-RING T 1 11

54 .. 129155-51591  SUZks“antz SPRING, RACK T 1 11

55 ' 129155-51600  F3%b134 CMP SHIM PACK 3 3 3 3

i .o 129155-51700 Y278 (fo3o COVER, LOWER 71 11

75 - 129155-51710  PK (#o31Y373 GASKET, LOWER COVER 1 1 1 1

76 . 129155-5175Q0 Y998 (31 COVER, SIDE 11 11

77 129155-51760  PK (Ho31V773 GASKET, SIDE COVER 171 11

78 . 129155-51790 SU7R7ypti LOCKING, RACK T 1 11

79 .. 129156-51910 Ao (Fay1 LABEL, CAUTION 1.1 11

80 - 129155-51930 ALY 7=3.25 SPACER T=3.25 T 1 11

81 - 129155-51940 A% T7=1.5 SPACER T=1.5 11 11

82 . 22217-060000  ntayvpata 6 SPRING WASHER 6 2 2 2 2

83 . 22351-050010  A7°U2°E°L 5.0AX 10 SPRING PIN 5X10 2 2 2 2

84 . 24101-063034  ~\“PUL7% 6303 SALL BEARING I S

85 e 24341-000160  0Y»2* 1A S 16.0 0-RING 1A $-16.0 1.1 1 1

86 . 26022-050102  FAMII™(NS25XT10 SCREW M 5X 10 8 8 8 8

87 N 26022-060162  FA“2IM (UR6X16 SCREW M 6X 16 4 4 4 4

88 . 26116-050302  #“b+ 5X 30 BOLT M 5X 30 PLATED 2 2 2 2

89 . 26716-060002 FYF 6 NUT 6 2 2 2 2

90 . 22190-160002  9-RIVTP(IIW.ZPUILI16  SEAL WASHER 168 11 1 1

91 . 129208~51060  ##°=h(\“PYSI SUPPORT 11

92 - 129208-54500 559N CHP FLANGE ASSY 11

94 ... 22217-120000  mAvR¥NHNR 12 SPRING WASHER 11

95 aes 26716-120002 3V 12 NUT 12 11

96 -- 129155-51020  2z2Zd L (I1=FVP) STUD, FEED PUMP 2 2 2 2

97 . 129155~51050  SRI 295 (A5Ak BALL BEARING, THRUST 1 1 1 1
101 . 129155-52050  n°vx (M GASKET 1111
102 . 129100-52200  hA“- COVER, BLIND 171 11
103 . 22217-050000 n“ayvmdax 5 SPRING WASHER 5 2 2 2 2

— REMARKS (E“37)

2 NO.1,2 FOPODPH®u7°ASSY N
3932 NO.12 AT 274,

1(1) GOVERNOR ASSY(FIG.N0O.12) IS

| INCORPORATED IN THIS FUEL

{ INJECTION PUMP ASSY(REF.N0.1,2).
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Y00D6840
3TNEBB- (E} TB (1)

70

17

24

ANz
GOVERNOR

67 56

JERYY-J
CLASSIFIED MARK
8,9, 10
59
45

99.04.16

[ 1A13 | 12 ) penvy
[ C1A01) § GOVERNOR (A)=3TNE8B8~TB (D)=3TNEBB-ETB1
RS + {B)=3TNE8B-TB1 (E)=
YOOD6840 (C)=3TNEBB-ETB (F)=
AN bANL 0 tEontoavg e AT DESCRIPTION —===Q'TY(IRAV)~~-- I P/U A R
REF. LEV. PART NO. (A) (BIC(CI (DI (EI (F)
2 .e 129155~51280 QU2 (Sé 0-RING S6 T 1 11
5 .. 129052-61050  N°UFL (W“NW“34-2 PACKING 11 1 1
6 - 129052-61060__ A*N“34-273 COVER 1.1 1 1
7 . 129052-61070 Uy (¥-273 PACKING T 1 11
8 .. 129155-61120 o2 L=30(-72 0 LINK L=30(MARK O 11 1 1 (4D}
9 «e 129155-61130 122 1=31(-2 1 LINK L=31(MARK 1 11 1 1 (&3
10 . 129155-61140 92 L=30.5 (3-2 05) LINK L=30.5(MARK 05> 1 1 1 1 [§B)
11 . 129155-61201 v Fozft CMP WEIGHT ASSY,GOVERNOR 1 1 1 1
15 .- 129155-61341 A= SLEEVE 11 1 1 2>
16 . 129100-61400  3UhoO=ILN“D™ICMP SHAFT ASSY,CONTROL 1T 1 1 1
19 .- 129155-61430  Ao¥™ QQzbo-lLA™ %2  SPACER, SHAFT LI S
23 -- 129155-61450  AfFotfy™otibh BOLT, REVOL. LIMIT 11 11
26 ae 129155-61460  PAMTIETT oA™MbF BOLT, IDLE LIMIT 171 1 1
25 .- 129155-61480  ho¥™ COMP SPACER ASSY 2 2 2 2
30 .. 129052-61390 vp2R (AL SHAFT, GOV. LEVER 11 1 1
31 . 129052-61500  A“N“$LN“- CMP LEVER ASSY,GOVERNOR 1 1 1 1
32 . 174307-51700  ZLLUMFIVE(IH SHIM SET 2. 2 2 2
46 . 129052-61540  ©UFAZ® YN (G~ SPRING 1.1 1 1
56 “ 119660~61901 RPN RETAINER, SHAFT 171 11
57 . 129155-61950 4™ B(Io1> BOLT, WASHER BASED T 1 1 1
58 .- 124550-66370 PAIYE 6 (UYUNYPT LOCK NUT M 6 11 11
59 .. 22117-040000  ¥n%2Q3 4 WASHER & T 1 1 1
60 .. 22190-060002  -W7Uup(I3b.ZhYib) 6 SEAL WASHER 65 1
60= 1 .. 22190-060003  o-worRAb 6 WASHER,SEAL 6 T 1 11
(A=E18794 )
61 .. 22190-100002  -Ib79oP(IRW.ZHLI 10 SEAL WASHER 108 11 11
62 .. 22190-120002  2=b2vyP(a30b 12 SEAL WASHER 12 2 2 2 2
63 .o 22287-120000 A~ -ous¥iniar 2 WASHER 12 11 11
64 .. 22372-040000  A$WI°E°ZJASO 4 SNAP PIN 4 2 2 2 2
65 - 23887-100002_ 6h27°372™ 10 PLUG 10 1.1 11
66 .o 24341-000280 OuYuo™ 1A S 28.0 0-RING 1A §-28.0 171 1 1
67 . 26106=-060102  WN“#*L+ M 6X 10 BOLT M 6X 10 PLATED 1 1 1 1
68 . 26106-060102 sk M 6X 10 BOLT M 6X 10 PLATED 1 1 1 1
69 .- 26106-060102 YN Wk M 6X 10 BOLT M 6X 10 PLATED 4 4 &4 4
70 .. 26106-060142  wnMt“ b 6X 14 BOLT M 6X 14 PLATED 2 2 2 2
71 . 26106-060202 Itk 6X 20 BOLT M 6X 20 PLATED 6 6 6 6
72 .- 26756~060002 PAFIE 6 LOCK NUT 6 171 1 1
73 . 26776-120002 FAFIRGR) 12 LOCK NUT M12 PLATED 2 2 2 2
74 .- 26366-080002 Ik 8 NUT M 8 1. 1. 1 1
75 . 129100-61440  2oho-RLAS- LEVER, CONTROL Tt 111
76 .- 129100-61650 FOM 90391\ 2 SPRING, FUEL CONTROL 1 1 1 1
77 .- 129489-61700 A I“yA2° Yo% SPRING, GOVERNQR 11 11
78 . 119285-77951 T SOLENOID 171 11
79 .- 26687-120002  220Fvh(3nty 12 CAP NUT M12 11
80 . 129100-61930  77u3yth NUT, CAP 11
81 .. 129155-61350  AU-7% (3398135 SLEEVE 11 1 1 2)
82 .. 129155-61360  AU=-7“(Fave139) SLEEVE 1t 1 2>
83 .- 129132-61550 7731t CMP ANGLEICH ASSY 11 11
107 .- 129155-61830  QUu2™ (S10 0-RING S10 11 11
108 . 129155-61470 FORIo o™ b 80LT, FUEL CONTROL 11 1 1
------- REMARKS (E“1%)
(1) LOR22397VC0: I¥\NUFIN % W2z (1) SELECTIVE PARTS: CERTAIN THE

133+ $5239)

YOUR ORDER.(REFER TO ILLUSTRATION

1

9T FAYELRNMIA. | CLASSIFICATION MARK, THEN PLACE
]
|

)
(2) to32 3397%Eo.

1¢2) SELECTIVE PARTS.

* 1/ 19EZ(HNIMT ASSY) N FIG.11

{* THIS FIGURE(GOVERNOR ASSY) IS

FOT0OPRIL7° = 72332, | INCORPORATED IN THE FUEL INJECTION
| _PUMP ASSY(FIG.11).

Y118835




Y00D6840
3TNEBB- (E) TB (1)

1

FO729vRY
FUEL INJECTION VALVE

to————- + 99.04.16
b 1A1G | {13 ) FO20oPN~
[ C1A0N) FUEL INJECTION VALVE (A)=3TNEB3~TB (D)=3TNE88-ETB1
tm—————t (B8)=3TNE88-TB1 (E)=
Y00D6840 (C)=3TNE88~ETB (F)=
SENY AN 0 MEINtIINY PAN L § DESCRIPTION ==--Q'TY(JAY)---- 1 P/U A R
REF. LEV. PART NO. {AY(BXCCI (DI (EI(CF)
1 B 729102-53100  FO70IPA L ASSY VALVE ASSY, F.INJECT 3 3 3 3
2 . 129102-53000  /A“b CMP NOZZLE ASSY,F.INJECT 3 3 3 3
5 o 114250-53080  FURC/ANLRYYY NUT, NOZZLE CASE 3 3 3 3
9 .- 114250-53120 A2°U9™ (VAN SPRING, NOZZLE 3 33 3
10 .- 114250-53130 S~h(JAMWARI Y™ SEAT, NOZZLE SPRING 3 3 3 3
11 - 114250-53140  AbY7°2°u~t PLATE, SToP 3 333
12 .. 114250-53210  E°CUANTF$™L PIN 6 6 6 6
13 . 114250-53400 24 CMP SHIM PACK 3 3 3 3
21 - 129001-59910 _ FO-T(7o2r CMP PIPE, FUEL INJECTION 1 1 1 1
25 - 129001-59920 FO=T(J20% CHMP PIPE, FUEL INJECTION 1 1 1 1
29 - 129001-59930 FO-T(Juot CHP PIPE, FUEL INJECTION 1 1 1 1
33 . 124066-59100  #=A2097° (3N 8 CLAMP_ 8 77 7 7
34 . 121250-59550 FO-T(D8XL120 PIPE, FUEL 2 2 2 2
35 . 119840-59560  FO-T TH™D PIPE, FUEL RETURN 11T 11
36 . 119840-59570 3“7 JOINT 1T 111
37 . 129150-59580  +PU7° (FO-TEM"2 CAP 1T 1 11
38 . 129100-59951 FIYZ NCLo™ CMP VALVE ASSY, CRECK 11 1 1
46 . 23414-120000  N°UEs QW 12 GASKET 12, ROUND 2 2 2 2
47 . 119305-59120  JuF N A(I2oPHICMP RETAINER 2 2 2 2
50 . 129150-59131 +PY HB4X14 BOLT M&4X14,HEX.SCKT., 2 2 2 2
31 - 129210-59130 FO-T CMP PIPE ASSY, FUEL OIL 1 1 1 1
52 .. 124766-59050  #-A2UU2° (W 12 CLAMP 12 2 2 2 2

Y118836




99.04.16

| 1415 | (14 > FON°12°
{1801 ] FUEL LINE (A)=3TNE8S-TB (D)=3TNE8B-ETB1
Fo————— + (B)=3TNE88-TB1 (E)=
;?ﬁgggfoﬂg) T8 (1) 1 4 FO/{{j Y0O0D6840 (C)=3TNEBB-ETB (F)=
FUEL LINE X AHIIN VAt VR B A v s L) PAIIEL | DESCRIPTION —=—=Q'TY(IA)--~- 1 P/U A R
REF. LEV. PART NO. (AX(B) (CI(DICE)(F)
1 . 129052-55620  21ILA(FO CMP STRAINER ASSY, FUEL 1 1 1 1
2 .- 104200-55321 Eadi I A VALVE, TAPER 11 11
3 - 104200-55330  A2°Ho2™ (F-N° A% SPRING, TAPER VALVE 1.1 11
4 . 129100-55650 FOI2#xLADF(D) L=89 ELEMENT, FUEL 171 11
6 .. 129100-55670  Lh“- . LEVER 11 11
7 s 129100-55680 _ Ja4hv7° CUP, STRAINER 1.1 11
8 .. 129100-55690 YF=Zo2M o™ RING, RETAINING 11 11
9 . 129100-55700 FLYAL A ’ SPRING 171 1 1
6 10 . 104200-55750 AR 4 (FOIU2NOINL SCREW M 4 1.1 11
11 . 24311-000160 0z2™ 1A P 16.0 0-RING 1A P~16.0 171 1 1
12 .. 24311-240100 04229 1A P 10A 0-RING 1A P-10A 111
13 .s 24321-000650 0Y2™ 1A G 65.0 0-RING 1A 6-65.0 11 1 1
14 . 26014-080852  #“LM(EF+NN2 8 BOLT M 8X 85 171 1 1
15 . 103854-39140  noUF“FatLE BOLT, PIPE JOINT 171 1 1
16 . 101304-59020  moV“F(h39F 12 JOINT 12, PIPE 1.1 1 1
17 . 22190-120002  o-L73uotv (IR 12 SEAL WASHER 12 2 2 2 2
18 . 129210-59020 FO-T CMP PIPE ASSY, FUEL OIL 1 1 1 1
19 .s 124766~59050  #-A2Y9Y7° (U 12 CLAMP 12 2 2 2 2
21 . 129335-55700  9#-abnN°L-3 CMP SEPARATOR, WATER 11 1 1
22 .o 104200-55321 F-Ne AL VALVE, TAPER 171 11
23 e 104200-55330 AP U™ (F-AC NN SPRING, TAPER VALVE 1111
24 .. 104200-55341 NOFME(FO3Y2 HANDLE, COCK 171 1 1
25 . 124064-55510  A41C(F02o% BOWL, FUEL STRAINER 1 1 1 1
26 .e 102103-55520  Ouo2™ (441 0-RING 1.1 1 1
27 .- 110250-55610 [P AU A RING, RETAINING T 1 11
28 - 121257-55720 RI°NION (RIN-D SPRING, SCREEN 171 1 1
29 .s 121257-55731 2o-t FLOAT 1.1 1 1
31 . 101720-55750  6h97°30% 6(xP-R¥ PLUG 6 2 2 2 2
32 .. 104200-55750  $A"223" 4(FOIUINLE™ML SCREW M 4 171 11
33 . 171081-55910 AZy=-2 (100iv1 SCREEN 1.1 1 1
34 .. 23418~060000 NYELRL 6 GASKET 6, NYLON 2 2 2 2
35 . 24311=-240100  0Wo9™ 1A P 10A 0-RING 1A P-10A 171 1 1
36 . 129411-55690 o SPACER 1 1 11
37 . 119840-59601 ANDRN (EFNICMP BEND ASSY 1 1 1 1
38 . 124766-59050 H=ROWWUTC (I 12 CLAMP 12 2 2 2 2
40 .n 119840-59621 IN31ot JOINT 1111
41 . 129322~77401 =M1 7% (FP332 FEED PUMP 171 1 1

SN,

LOOSE PARTS 24352322
38

37

Y118837




s + 99.04.16

1 1A16 | € 15 > AE=-F1u0ME-3
YO0DE840 1 ¢1a01 | STARTING MOTOR (A)=3TNE88-TB  (D)=3TNEBB-ETB1
3TNEBB- (E) TB (1) —Z — Fomme—— + (B)=3TNE88-TB1 (E)=
( 15 Xg 7"(/7% 9 YO0Db6840 {C)=3TNE8B8-ETB (F)=
STARTING MOTOR
3 A B VAN N R A o)) b bl PAl=IFL4 DESCRIPTION ===-Q'TY(JA%)==~- 1 P/UA R
REF. LEV. PART NO. (AY(BX(C) (DI(E)(F)
1 . 129400-77012  A%Z-3 (513-294) STARTING MOTOR 17 11

R9
Loo

/|
SE

7
PARTS
31

2 . 129486-77400  P-IF217 ARMATUER 11 1

3 o 171008-77410 P2t (1) BEARING(1) 1.1 11
4 cee 171008-77420  "“PUo7™(2) BEARING(2) T 1 11
5 . 129400-77441 21-bF 21l CHMP FIELD COIL ASSY 11 1 1
6 - 129486=77460 73y (+) BRUSH 2 2 2 2
7 .. 129486-77470  DVIuHLAN-~ 9% HOLDER ASSY, BRUSH 1T 1 11
8 - 129486=77460 7“3 (+) BRUSH 22 2 2
9 oe- 129486=77490  AZ°4oo%, 705 SPRING,START BRUSH 4 & 4 4
10 .e 129900-77460  ybthn“- COVER, REAR T 1 11
" .. 171008-77510  #“Py-A HOUSING ASSY, GEAR 11 11
12 .e 129400-77520 toF-nommoot HOUSING, CENTER 1111
13 .. 129400-77531 RIVIFVI ATUF CMP SWITCH ASSY,MAGNETIC 1 1 1 1
14 - 171008-77540  vivt- BUb LEVER SET, SHIFT 11 11
17 . 129400-77571 FNACON -FIR (JIPA) DUST COVER,(NON-ASB. 1 1 1 1
18 . 129900-77640  AU-FHNIbE BOLT, THROUGHT 2 2 2 2
19 . 171008-77650  £°=%o 293 PINION ASSY 11 11
20 ee._171008-77660  E°zAZubIt SHAFT, PINION 11 11
21 eee 171008-77670  ARUn°-tup STOPPER SET, PINION T 1 11
25 . X2114555500 279F ASY CLUTCH ASSY 11 11
26 .=e.  X2114955020 A=A PYLIN (3 BALL BEARING 1T 1. 1.1
27 --.. X2240410100 =N PUSTN (4 BALL BEARING 11 1 1
28 -- 26106~060322  INMHMph  6X 32 BOLT M éX 32 PLATED 2 2 2 2
29 . 26106-060402 Ik 6X 40 BOLT M 6X 40 PLATED 3 3 3 3
30 - 26116=120252  #Mbk 12X 25 BOLT M12X 25 PLATED 2 2 2 2
31 - 124550-77030  AN“-(ST:BA-Z31 COVER, TERMINAL T 1t 11

¥118838




Y00D6840
3TNEBB- (E) TB (1)

37 31-1

32-1

32

16

31

Jrx-4
GENERATOR

Roae>
LOOSE PARTS

[P

99.04.16

} 1801 | €16 ) I 1a-3
1 CTAD) | GENERATOR (A)Y=3TNE88~TB (D)=3TNEB8-ETB1
Fom———e + (B)=3TNE88-TB1 (E)=
Y00D6840 (C)=3TNEBB-ETB (F)=
LA VAN T R A v} e i ED A DESCRIPTION ===-Q'TY(2A%)~~-~ I P/U A R
REF. LEV. PART NO. (A (BY (COCDICEXCF)
1 . 119836~77200  I1rL-3-(LR140-714 GENERATOR 1
1=-1. 119836-77201 ACT“IRL~3 GENERATOR (AC) 71 1 1 R
(A=%1999.04 )
2 .. 119836~77700 0-3 ASY ROTOR ASSY 1 Z
(A=%1999.04 )
3 P 119836-77850  w=lbA“PHO7" 60008 BALL BEARING 1 3
(A=%1999.04 )
4 . 119836-77710  A3-3 ASY STARTER ASSY 1 z
(A=%1999.04 )
5 - 119836-77721 UPhNS- ASY COVER ASSY, REAR 1 z
{(A=%1999.04 O
6 eue 119836-77730  uthn“- COVER, REAR 1 3
(A=%1999.04 )
7 cen 119836-77741 LY 20-37%33 ASY BRUSH ASSY,REGULATOR 1 z
(A=%1999.04 )
8 aee 119836=77750  O“32(L170-1325 BRUSH ASSY 1 I3
(A=%1999.04 )
9 ven 119836-77760  I7INNAES GUIDE, FAN SIDE 1 Z
(A=%1999.04 )
10 P 119836~77770  F“qA=}" ASY DIODE ASSY 1 z
(A=%1999.04 )
1M cen 119836=77780  2o7“2% CONDENSER 1 z
(A=%1999.04 )
12 aae 119836-77871 TR C1) BOLT (1) 1 Z
(A=%1999.04 )
13 aae 119836-77880  #“Wh(2) BOLT (2) 1 z
(A=%1999.04 )
14 enn 119836-77890 U~ ASY WIRE ASSY, LEAD 1 z
(A=%1999.04 )
15 -a 119836-77790 FHI“-ASY L140-44002 COVER ASSY, FRONT 1 z
(A=%1999.04 )
16 . 119836=-77800  ANPUIIONYT-T RETAINER, BEARING 1 z
(A=%1999.04 )
17 - 119836-77840 ERSANS TR BALL BEARING 1 z
(A=%1999.04 )
18 aen 119836=77860 27917 ¥J SCREW KID 1 z
(A=%1999.04 )
19 .. 119836-77810  7°-Y PULLEY 1 I3
(A=*1999.04 )
20 .- 119836-77820  7°-43U+ ASY NUT ASSY, PULLEY 1 z
(A=%1999.04 )
21 .- 119836-77830  Ah-it bk BOLT, THROUGH 1 Z
(A=%1999.04 )
22 .. 129612-77700 0-3 ASSY ROTOR ASSY 11 11 W
(A=%1999.04 )
23 .e 129612-77710  H =~lA“PIZI® BALL BEARING 171 11 W
(A=%1999.04 )
25 an 129612-77730 _ JaukI“5yUt ASSY FRONT BRACKET ASSY 1.1 11 W
(A=%1999.04 )
26 .. 129612~77740  7°-y- PULLEY 11 11 W
(A=%1999.04 >
27 . 129612-77750  A7U1% #Yb SCREW KIT T 1 11 W
(A=%1999.04 )
28 . 119820-77340  TVMRZLAL°-A SPACER 11 1 1
29 . 129136-77251 AMUP 8X110 (GEN BOLT M 8X110 171 11
30 . 26366-080002  UN“U+Iur 8 NUT M 8 1
30-1 . 129612-77260  3VUHCRILZR-2 NUT ,GENERATOR 1111 R
(A=E20225 )
31 . 129100-77330 PUPAR ADJUSTER 1
31-1. 129136-77350  PI*PAR ADJUSTER 1.1 11 R
(A=E20481 )
32 . 119810-77340 WML (PINPAZ BOLT 1
32- 1 . 26014-080352  HMLRCES+NNR 8% 35 BOLT M 8X 35 i1 1t 1 N
(A=E20481 )
33 26106-080502  un“st bk 8X 50 BOLT M 8X 50 PLATED 1 z
(A=E20481 )
34 . 129136~-77100  £IFMIL~(ASTI-11) RELAY, SAFETY T 1 11
35 . 119632-77920  313-(1 SEC. TIMER 1111
36 - 114654-77900 I ARUI° CMP STOP, ENGINE 1

*%x CONTINUE (DU%7) %

Y118839




YO0DE840
3TNEBS- (E) TB (1} 1 6

Jrxl—-4
GENERATOR

Fommmm— + 99.04.16
| 1802 | 16 ) ¥™12-3
FCTA0T) | GENERATOR (A)=3TNE8B8-TB (D)=3TNES8-ETB1
Fremm——— + (B)=3TNE88-TB1 (E)=
Y00D6840 (C)=3TNEBB-ETB (F)=
IV DAMY 0 TPEINNLIYY PA=L DESCRIPTION ~-—-Q'TY(129)---=- I P/U A R
REF. LEV. PART NO. (AY(BYCC) (DI CEX (F)
36~ 1 . 119032-77910  ?7tlE-3 CMP MOTOR ASSY, ENG.STOP 1 1 1 1 N
) (A=E19592 )
37 - 106500-44810  ho¥™ SPACER 1.1 1 1 W
(A=E20481 )

¥118839




Y00DE840
3TNEBB- (E) TB (1) 1

Nyd>otyk
GASKET SET

99.04.16

9 10

T

s
wWho—

| 1803 | C17 ) newEstur
1 C1A01) GASKET SET (A)=3TNE8B-TB  (D)=3TNEBS-ETB1
Frmma—— + (B)=3TNE88-TB1 (E)=
Y00D6840 (C)=3TNE8B-ETB (F)=
2% LAND 0 JNEDINIaNe MES A DESCRIPTION ~e==Q'TY (A9 ===~ I P/U A R
REF. LEV. PART_NO. CAI (B (€I (D) (E) (F)
1 . 729007-92600 N UFOEUF(JIPAD GASKET SET(NON-ASB.) 1 [¥D)
1=-1. 729001-92620  N°WEtYh (JOPA) GASKET SET(NON-ASB.) 1 1 1 1 N &)
) CA=EXXX )
2 . 124240-01883 N+ (HO-P) (VZPR) GASKET, (NON-ASB.) T 1 11
3 .. 129150-32020  PK(LO-P GASKET, L.0. PUMP 11 11
4 s 129150-35041  PK(¥29229h2) (JIPA)  GASKET, (NON-ASB.) 1111
5 - 129150-35111  PKOITLET S5ILY (JSPA) GASKET, (NON-ASE.) T 1 1 1
6 .- 129100-42020  PK(CWhou7° GASKET, C.W. PUMP 11 11
7 .. 22190-080002  »-Ib7YoP(IW.ZAIL) 8  SEAL WASHER 8S 11 11
8 .. 121850-51960  0U>7" (FOPFIYH) 0-RING, F.I.PUMP T 17 1 1
- 129150-49360 PK 10 GASKET 10 171 11
10 - 24311-000160  0U7" 1A P 16.0 0-RING 1A P-16.0 3 3 3 3
11 .. 24341-000240  0U7" 1A S 24.0 0~RING 1A 5-24.0 T 1 1 1
12 .. 24311-000320 0™ 1A P 32.0 0-RING 1A P-32.0 3333
13 .. 24321-000300 _ 0%z7" 1A G 30.0 0-RING 630 111 1
14 14 .. 129100-49840  PR(T-TAFVYFI~A GASKET, THERMO. CASE 1 1 1 1
15 e 129001-01340  NYRASAZYH (JIPA) GASKET, (NON-ASB.) 1111
16 .. 129001-11310_ new#s(\o9omY GASKET, BONNET 1.1 11
17 .. 121400-11340 SEAL, VALVE STEM 333 3
18 . 124460-11340 SEAL, VALVE STEM 33 3 3
19 .. 119625-11870  7°0¥23(/A% PROTECTOR, NOZZLE 33 3 3
20 .. 119625-11880  JA“bo-F SEAT, NOZILE 333 3
21 .. 129001-12110  PK(I=h=ibb® GASKET,INT. MANIFOLD 1 1 1 1
22 P 129150-13110 __PK(IZii=lbk™ GASKET, EXH.MANIFOLD 1 1 1 1
23 .. 103954-13201 A A5UFCHLIH GASKET, SILENCER Tt 1 11
24 - 126465-44950  1°U$316 GASKET 16 1111
25 e 129795-49551  PK(¥-TASYMIN =) (/SPA GASKET, (NON=-ASB.) 1111
26 . 129150-49811  PK(Y=TA&It I3 (JUPA) GASKET, (NON-ASB.) T 1 11
27 . 22190-120002  o~W7Yo% (IR 12 SEAL WASHER 12 222 2
28 .- 129150~77511 _ PK(xPE-R) (J2PA) GASKET, (NON-ASB.) 1.1 11
29 .- 23414-120000 N QM 12 GASKET 12, ROUND 2 2 2 2
30 . 24311-000120  0Yz7™ 1A P 12.0 0-RING 1A P 12,0 33 3 3
31 . 129100-77510__ New$s(zp-b-5- GASKET, AIR HEATER 111 1
32 . 124707-11911  ASAFUFCHLZY) (JOPAY  GASKET, (NON-ASB.Y 71 1 1
33 .. 22190-220002  o-7oP(I.=H)22 SEAL WASHER 225 1111 W
CA=EXXX )
34 .. 23414-100000 N°U*o (R 10 GASKET 10, ROUND 2 2 2 2 W
(A=EXXX )
35 . 104200-92350 _ F“SAN-(onTst DRIVER, SCREW 11 11
36 . 119640-92750 IALSF 80 WRENCH, FILTER T 1T 1 1
37 . 28110-100120  An°¥ 10x12 WRENCH 10X12 1111
38 . 28110-140170__ AT 14X17 WRENCH 14X17 1.1 .1 1
39 . 126400-92420  JLYFAR-0 FLEX HORN T 1 1 1 &E
40 . 977770-01212  2Ya-51 T#SN39NAYYh GASKET, LIQUID 11 1 1 D)

RIRYF19ESTEY
OPTIONAL PART

36

35

------- REMARKS (E™a%>
(1) 37°93y *EITA.

1 (1) OPTIONAL PART.

¥Y118840
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All parts of this Parts Catalog is arranged by Part No. order

(depending on the spot where the model is used).
if you want to know by Part No. where your object part is used,

please use this Parts Catalog.






o ——— +
(MF NO.Y00D06840) | 1M01 | *xx FOEINSIINHIYID ¥210E39  PARTS INDEX #x 99.04.16 P. 1
fom———— +
Vb NIV PAVT Bt PC NO. 1982 2%y 0Y-230 | 7%ED N%2I1%9 7Vt AT PC NO. 9%E7 I2%%  05-33u
PART NO. DESCRIPTION GRP. REF. LOC.NO.[ PART NO. DESCRIPTION GRP. REF. LOC.NO.
X2114555500 759F ASY Y0006840 15 25 TA16 | 119266-49350  J-tes9~ YO00D6840 10 27 TATT
CLUTCH ASSY | SENSOR, THERMO.
X2114955020 P A L PPAR & YOOD 6840 15 26 1A16 | 119285-77951  YUJ1b* Y00D 6840 12 78 1413
BALL BEARING ] SOLENOID
X2240410100 BN =LA PYDI (4 YO0D 6840 15 27 1216 | 119305-59120  7FUF“A(IOIPHICHP YO006840 13 47 1a14
BALL BEARING i RETAINER
101304-59020  hoU 5 (h377 12 YOOD 6840 % 16 TATS | 119620-01750  $v97° (&THANS- Y0006840 3 3 TAOG
JOINT 12, PIPE | CAP, FLYWHEEL COVER
101720-55750  6127°52* 6(1P-R% YO0D 6840 14 34 1A15 | 119625-11870  7°0572(JA%L Y00D6840 4 21 1A05
PLUG 6 ] PROTECTOR, NOZZLE
102103-55520 047" (AAf Y00D6840 14 26 1815 | 17 19 1803
0~RING | 119625-11880  JA“bI-t Y0006840 4 22 1405
103854-39140  HoUF 54 HF Y000 6840 T 15 TATS | SEAT, NOZZLE
BOLT, PIPE JOINT ] 17 20 1803
103954-13201  A“A¥YH(Y1LY) Y00D 6840 6 17 1A07 | 119625-11900  #Yz Y00D6840 4 23 1405
GASKET, SILENCER i RETAINER
17 23 1803 | 119632-77920 213-(1 SEC. Y0006840 16 35 1801
104200-55321  F=1\°A“H2" Y0006840 14 2 1A15 | TIMER
VALVE, TAPER | 719640-01640  F LoJI°57° M22 YOOD6840 3 9 TA04
22 1815 | DRAIN PLUG M22
104200-55330  A7° Y27 (F-NeN“HI" YOO0D6840 14 3 1A15 | 119640-92750  71W3Uv¥ 80 Y000 6840 17 36 1803
SPRING, TAPER VALVE ] WRENCH, FILTER
23 1215 | 119660-61901  RyF“4 YO0D 6840 12 56 1413
104200-55341 NP ib(FOIY2 YOOD6840 14 24 1815 § RETAINER, SHAFT
RANDLE, COCK {179808-12520 ILAZF(P97 V0006840 5 2% TAO6
104200-55750  $1“333% 4(FOIYZNTF b YOOD684O 14 10 1A15 | ELEMENT, OUTER
SCREW M & | 119808-12540  P0-32“p o™ Y0006840 5 26 1A06
32 TATS VALVE, UNLOADER
104200-92350  FS3TA“~(95h1o% Y000 6840 17 35 1803 | 119810-51040  h4i™2 YO0D 6840 1 7 1412
DRIVER, SCREW i CAMSHAFT
106500-44810  Hhoi~ YOOD 6840 16 37 7802 | 119810-77340  &°LF (P FAZ Y0006840 16 32 1801
SPACER ] 8OLT
110250-55610  45-252%452° Y00D 6840 14 27 1A15 | 119820-77340  F“{AZIAt°-2 Y0006840 16 28 1801
RING, RETAINING ] SPACER
114250-53080  $YHC(JANILEYYY YOOD 6840 13 5 1A14 | 119831-42290  VA“Wbb+ A37.S YO006840 10  15- 1 1a11
NUT, NOZZLE CASE | V-BELT A37.5
11425053120 A7° Uo7 (JA D YO0006840 13 7 TATG | 119836-77200 o°xab-7-(LR140-714  YOOD6840 16 7 1801
SPRING, NOZZLE | GENERATOR
114250-53130 -k CJAMARIC YIS Y0006840 1310 1A14 | 119836-77201  ACI*13uL-3 YOOD6840 16 1- 1 1801
SEAT, NOZZLE SPRING ] GENERATOR (AC)
114250-53140  AFY7°7°L-F Y0006840 13 11 1A14 | 119836-77700 0-2 ASY YO0D6840 16 2 1801
PLATE, STOP i ROTOR ASSY
114250-53210  C o (JA LTFE A YOOD 6840 13 12 TA14 | 119836-77710  A3-2 ASY YOOD6840 16 A 1801
PIN i STARTER ASSY
114250-53400 34 CHP Y00D6840 13 13 1A14 | 119836-77721  4thN“- ASY Y00D 6840 16 5 1801
SHIM PACK | COVER ASSY, REAR
114654~77900  1O¥“D AMYI° CMP Y000 6840 16 36 1801 | 119836-77730  4vhnt- YO0D 6840 16 6 1801
STOP, ENGINE ! COVER, REAR
119032-77910 _ P7thE-3 CHP YOO06840 16 36- 1 1802 | 119836-77741 UL¥"1b-37°55 ASY YOO0D6840 1% 7 1601
MOTOR ASSY, ENG.STOP ] BRUSH ASSY,REGULATOR
119131-18320  HTaSt™Mbb M8#22 YO0D 6840 6 5 1A07 | 119836-77750  7“3v(L170-1325 Y00D6840 16 8 1801
BOLT M 8X 22 { BRUSH ASSY
119140-12680  129%7-3 (F I¥D% YOO0D6840 s 27 1806 | 119836-77760  7Pon“1r> Y0006840 16 9 1801
INDICATOR ] GUIDE, FAN SIDE

FF4201
(9003)



(MF NO.Y00D6840) | 1M02 | *xk JVEINNIINOTNIT Y215EI9  PARTS INDEX *w+ 99.04.16 P. 2
R +
7%t NVua9 IVEAe PC NO. 2%%7 23%9 05-335 | IVE AtuavY IVt A1 PC NO. 39%7 3“5 0y-33y
PART NO. DESCRIPTION GRP. REF. LOC.NO.] PART NO. DESCRIPTION GRP. REF. LOC.NO.
T19836-77770  3°{4-F ASY YOOD6840 16 10 1801 | 120130-11860 M WI A {F™(SUC Y00056840 & 7  1A05
DIODE ASSY | GUIDE, VALVE
119836-77780 _ 337%2Y YOOD6840 16 11 1801 | 121023-01550  73(334-3 Y0006840 2 25 103
CONDENSER ] COVER, BLIND
119836-77790  FAN“-ASY L140-44002 Y0006840 16 15 1801 | 121111-21501  #“bb (I51#kh Y0006840 8 40 1A09
COVER ASSY, FRONT | BOLT, FLYWHEEL
T19836-77800  A“F457"15-7 YOODG840 16 16 1801 [ 121120-13590  2357° (I591939 Y0006840 & 10  1A07
RETAINER, BEARING { CLAMP
119836-77810 __ 7°-Y YOOD6840 16 19 1801 | 12125044590  2537° YOOD684D 10 44 1A11
PULLEY | CLAMP
119836-77820  7°-U$YF ASY YODD684D 16 20 1801 | 121250-44901  Y-EAIYF(110°C YOOD684D 10 41 1A11
NUT ASSY, PULLEY | SWITCH, THERMO(110°C
T19838-77830  Al-#~F YOOD6840 16 21 1801 | 121250-59550  FO-T(DBXL120 YOO004840 13 34  TAT%
BOLT, THROUGH | PIPE, FUEL
119836-77840  #*-IA“PY9" YODD6B4O 16 17 1BO1 | 121256-44600  7%549F(Y7%859) (12) Y0006840 10 39  1A11
BALL BEARING | BRACKET, SUB~TANK
119836-77850  #“-BA“PYS2" 6000S  YO00D6840 16 3 1801 | 121257-55720  A7°4I9“(R9Y-3 YO0D6840 14 28 1A1S
BALL BEARING i SPRING, SCREEN
T19836-77860  A2015 #9F" YOO006840 16 18 1801 | 121257-55731  Jo-F YO006840 14 29  TATS
SCREW KID | FLOAT
119836-77871  # k(1) YOOD6840 16 12 1801 | 121400-11340  N“WI“AFLI-B Y0006840 4 18 1A0S
BOLT (1) | SEAL, VALVE STEM
119836-77880  #“H(2) YOOD6840 16 13 1801 | 17 17 1803
BOLT (2) |_121450-01560  9xIZ hF8X22 Y0006840 2 ___6__ 1403
T19836-77890  4-F"91F ASY Y0006840 16 14 1807 | STUD M 8X 22
WIRE ASSY, LEAD | 121450-44531  #$97° YO0D6840 10 34 1A11
119840-59560  FO-T ¥i'Y YOOD684O 13 35 1A14 | cAP
PIPE, FUEL RETURN [ 121470-44581  N°9%3 V0066840 10 36  1A11
119840-59570 W7 Y0006840 13 36  1A14 | GASKET
JOINT |_121520-34810  NSTE*(ro24%9 Y00D6840 9 14____1a10
T19840-59601 A\~ F (EF 5 AP YO006840 14 37  TAI5 | GUIDE, DIPSTICK
BEND ASSY | 121520-44740 773, 3“4t 325MM YOOD684D 10 17 1A11
119840-59621  9“31uh YO0D6840 14 40 1A1S | FAN, COOLING
JOINT [ 121550-235200  GJF & IF Y0006840 8 28  T1A09
119859-49020  CW-T(B YOOD6840 10 S2- 1 1A11 | BOLT, CONNECTING ROD
PIPE (B), C. WATER |_121750-49110 Y47 (ZA“R4N°17°) YOOD6840 10 1 1A11
T19860-49010  CW-T(A YOO0D&840 10 51 TATT | JOINT
PIPE (A), C. WATER | 121850-21680  #“WF(VI°-1) Y0006840 8 10 1A09
119860-49020  CW-T(8 YOOD6840 10 52 1A11 | BOLT, V-PULLEY
PIPE (B), C. WATER | 121850-51960 007" (FOPF)95) 0006840 2 12 1A03
119865-21600 Yoo ¢ Y0006840 8 14 1A09 | 0-RING, F.I.PUMP
GEAR, RING i 17 8 1803
T19866-125417  AN"-ASSY Y0006840 525  1A06 | 121855-12060  ¥15%97059- Y0056840 S 30 1A06
COVER ASSY | SILENCER,INLET
119869-12210  #19+15739h5 A Y0006840 S 18 1A06 | 122117-51560 429" (FONI“INY YO0D6B4O 11 50 1A12
PIPE, EXTENSION | SCREW, PINION
119869-12220  #19+I739h5 8 Y0006840 S 33 1A06 | 122710-51090 Ny v# YO006840 11 10 1A12
PIPE, EXTENSION | KEY
T19910-12210  ¥19%4-A Y0006840 S 6 1A06 | 123682-44210  hPY ¥797° Y0066840 10 43 1A11
PIPE,INTAKE | CAP
119910-12510 _ #“3%1 Y000 6840 S 23 1A06 | 124064-55510  #41(F03u% YOOD6840 14 25  1A15
BODY, AIR CLEANER | BOWL, FUEL STRAINER
119910-12560  2°549F,2P99-1 Y000 6840 S 7 1A06 | 124066-59100  #-A2YY7° (W 8 YOO0D6840 13 33 1A14
1

BRACKET ,AIRCLEANER

CLAMP 8




(MF NO.Y0D0D6840) | 1M03 | kkk JONEINNZANHOINAL 4215839 PARTS INDEX #kx 99.04.16 P. 3
tom— +
2%ty Avpavg vtort PC NO. 29E2 3%y 0¥-33x | 2“EZ nvoave IVt A PC NO. 19€7 3%y 0¥-930
PART NO. DESCRIPTION GRP. REF., LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
124160-01751 73(%2239%) Y00D6840 2 ? 1A03 | GASKET, (NON-ASB.)
CAP, LUB.OIL SUPPLY | 129001-02800 A1IABL CMP Yy00D6840 1 15 1A02
4 41 1A05 | MAIN BEARING
124160-01910 7°57% PT1/4 Y00D6840 1 5 1A02 | 129001-11310 N (AN IL5Y YOOD6840 4 45 1A05
PLUG PT1/4 | GASKET, BONNET
124160-11360 FIF Y00D 6840 4 40 1A05 | 17 16 1803
KNOB 1 129001-11340 PAIEEINE P Y00D6840 4 46 1A05
124160-39140 hoUFSFRSLE 10 Y00D6840 9 29 1A10 | HOSE
BOLT 10, PIPE JOINT } 129001-11350 KN o2YPE CMP Y00D6840 4 42 1A05
124160-39450 APYAIYF 0.5KG #¥“t“y YOOD684LO 9 28- 1 1A10 | HOOD
SWITCH, OIL PRESSURE | 129001-11700 2Y23N\YEN CHP Y00D6840 4 3 1A05
124160-39451 2PYA1J¥(0.5KG Y000 6840 9 28 1A10 | HEAD ASSY, CYLINDER
SWITCH,OIL PRESSURE ] 129001-12100 A~ CINT YO0D 6840 5 1 1406
124240-01871 73(HO-P YOOD 6840 2 8 1A03 | MANIFOLD
COVER, HO-P | 129001-12110 PK(I=h~p" Y00D 6840 5 3 1A06
124240~-01883 nN°Y+(HO-P) (J/JPR) Y00D6840 2 9 1A03 | GASKET,INT. MANIFOLD
GASKET, (NON-ASB.) | 17 21 1803
17 2 1803 | 129001-21000 25229%7F ASSY Y00D 6840 8 1 1A09
124450-44550 [SF1IAXEPAY FYJ Y00D6840 10 38 1A11 | CRANKSHAFT ASSY
CLAMP, SUB-TANK | 129001-22081 E°Ab> CMP Y00D6840 8 15 1A09
124450-44560 191 (4-N"~-20~N°17° Y00D 6840 10 35 1A11 | PISTON W/RINGS
CLAMP 1 129001-22500 ECRFSUSINSET Y00D6840 8 17 1A09
124460-11340 NIV RFLI-1b Y00D6840 4 19 1405 | RING SET, PISTON
SEAL, VALVE STEM ] 129001-22901 E°APS CMP  0.5=0.25 YO00D6840 8 31 1A09
17 18 1803 | PISTON W/RING 0S=.25
124465-44950 N YEI16 Y00D6840 10 26 1A11 | 129001-22950 9o2% LY+ 0.5=0.25 Y00D6840 8 33 1409
GASKET 16 | RING SET 0.S=0.25
17 24 1B03 | 129001-32001 LO-P CMP Y00D 6840 9 1 1A10
124550-51350 NUESI(TFHYANY Y00D 6840 11 32 1A12 | PUMP ASSY, LUB. OIL
GASKET, DELIVERY | 129001-35300 Atk ,LO2TLS Y00D6840 9 24 1A10
124550-51370 04N (FhYAry YOOD 6840 11 33 1A12 | BOLT,LUB.O. STRAINER
0~RING, DELIVERY | 129001-42002 CWkeu2° CMP Y00D 6840 10 2 1A11
124550-59820 AoV T bt 8 YO0D6840 9 35 1A10 ) PUMP ASSY, C.WATER
BOLT 8, PIPE JOINT § 129001-42040 INITUM(CW-P Y00D6840 10 29 1A11
124550-59830 NOYENTHENILECMP 8 YOO0D 6840 9 34 1A10 | JOINT
BOLT W/ SEAL WASHER | 129001-59910 FO-T(I29P CMP Y00D 6840 13 21 1A14
124550~66370 FAFYE 6 (DINUPT Y00D6840 12 58 1A13 | PIPE, FUEL INJECTION
LOCK NUT M 6 1 129001-59920 FO~T(I29P CMP Y00D 6840 13 25 1A14
124550~-77030 hAY-(ST:B3-27Ib YOO0D 6840 15 31 1816 | PIPE, FUEL INJECTION
COVER, TERMINAL 1 129001-59930 FO-T(22UP CMP Y00D06840 13 29 1A14
124701-11911 hCAFYR(Y1LOY) (VOPR)  YOOD684O0 6 7 1A07 |} PIPE, FUEL INJECTION
GASKET, (NON-ASB.) | 129001-91840 YNNETILEMBXBS (M pv922 YOO0D6840 2 21 1A03
17 32 1803 | BOLT M 8X 85 PLATED
124736-07900 JYPEnhon Y00D6840 4 2 1A05 | 129002-13501 910L09Y Y00b6840 6 8 1A07
LIFTER, ENGINE | SILENCER
124766-59050 w=A2YY7° (b 12 Y00D6840 13 52 1A14 | 129030-12200 $19%12%3%h0 Y00D6840 5 32- 1 1A06
CLAMP 12 | PIPE, AIR INTAKE
14 19 1A15 | 32- 2 1A06
38 1A15 | 129030-12201 $¥19%12F3%h0 YOO0D6840 S 17 1A06
124950-51190 PAS- WHAS 7 W Adl Wi/ A Y00D 6840 11 17 1812 | PIPE, EXTENSION
SPRING, PLUNGER | 129030-13561 91L2Y Y00D6840 6 8- 1 1A07
129001-01340 AYRSHNATIL (VIPR) YO00D6840 1 28 1A02 | SILENCER
GASKET, (NON-ASB.) | 129030-13570 YLy YOOD6840 6 18 1A07
17 15 1803 |} SILENCER

FE4201
(9003)



(MF NO.YOO0D6840) | 1M04 | *kk INELNNLINODN2D 21539 PARTS INDEX *%x 99.04.16 P. &4
pomm—m +
2%ty A“Navo INEAT PC NO. 19%2 3%y a¥-%3x | 7%ty nvoavo 2%ty A PC NO. 19%2 3%y 0¥-33>
PART NO. DESCRIPTION GRP. REF., LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
129030-13580 291919 Y000 6840 6 19 1A07 | 129100-55670 [N YOO0D6840 14 6 1A15
EXTENSION | LEVER
129030-13600 2291935 (81L2Y Y000 6840 ] 20 1A07 | 129100-55680 Av¥nY2° Y00D6840 14 7 1A15
TAIL PIPE [ CUP, STRAINER
129030-44510 YN I-FASSY Y0006840 10 42~ 1 1A11 | 129100-55690 YF-Zo2% Yo YO006840 14 8 1A15
RADIATOR ASSY | RING, RETAINING
129052-55620 21L3(FO CMP YO0D6840 14 1 1A15 | 129100-55700 I YALF/A Y00D6840 14 9 1A15
STRAINER ASSY, FUEL | SPRING
129052-61050 NV (AMN“35-2 Y0006840 12 5 1A13 | 129100-59951 F1Y2 A“LIN CMP YO0D6840 13 38 1A14
PACKING | VALVE ASSY, CHECK
129052-61060 NN Iy-223 Y0006840 12 6 1A13 | 129100-61400 Az ro=-RUNNINI2CMP YO00D6840 12 16 1A13
COVER i SHAFT ASSY_,CONTROL
129052-61070 NIy (5-273 YO0D6840 12 7 TA13 | 129100-61440 A Fo-LbNS - YO0D6840 12 75 1A13
PACKING | LEVER, CONTROL
129052-61390 il XE: NN ITIN YO0D6840 12 30 1A13 | 129100-61650 FOY“9I3HN"2 Y0006840 12 76 1A13
SHAFT, GOV. LEVER | SPRING, FUEL CONTROL
129052-61500 At runt- CMP Y00D6840 12 31 1413 | 129100-61930 22039t YO0D6840 12 80 1413
LEVER ASSY,GOVERNOR | NUT, CAP
129052-61540 tIYFAT° N2 (GLNN - YOOD6840 12 46 TAT3 | 129100-77330 PINPAZ Y0006840 16 31 1801
SPRING | ADJUSTER
129100-01580 A129E°2  8X16 Y0006840 3 1 1A04 | 129100-77500 t-3- (1P~ Y0006840 5 11 1A06
PARALLEL PIN 8X16 | HEATER, AIR
15 1A04 | 129100-77510 NeYEy(1P~-t-3- YO0D 6840 5 12 1A06
8 2 1A09 | GASKET, AIR HEATER
129100-01640 ATWo-Ly-2 CHP YO0D6840 3 16 TAQ04 | 17 31 1803
CASE ASSY, OIL SEAL | 129102-53000 JANL CMP YO0D 6840 13 2 1A14
129100-01730 hoy™ (AN o YO006840 3 6 1A04 | NOZZLE ASSY, F.INJECT
SPACER, OIL SUMP | 129128-21590 231/ 1ILCMP YO0D6840 8 11 1A09
129100-11100 NN LI CINT Y0006840 4 13 1405 | FLYWHEEL W/RING GEAR
VALVE, INTAKE | 129129-14580 LIAAZAN YO0D6840 7 3 1A08
129100-11110 N ILI™ CEXH Y0006840 [3 14 1A05 | CAMSHAFT ASSY
VALVE, EXHAUST ] 129132-12210 $19%12¥3%hy YOOD6840 5 32 1A06
129100-11240 P72h CMP YO0D6840 4 24 1A05 | PIPE, AIR INTAKE
SHAFT ASSY, ROCKER | 129132-44500 3V 1-3 YOOD6840 10 42 1A11
129100-11650 ANSIKIT Yo0D6840 4 31 1A05 | RADIATOR
ARM ASSY, ROCKER | 129132-44520 225940 Y0006840 10 46 1A11
129100-23910 E°AFIEC AR YO0D 6840 8 27 TAO9 1 SHROUD
BUSH, PISTON PIN } 129132-44530 BAYA Y00D6840 10 47 1411
129100-25061 P (PIINS5- YO0D6840 7 19 1A08 | HOSE, C.WATER
SHAFT, IDLE GEAR I 129132-44590 N{Pavt YO0D6840 10 49 1411
129100-42020 PK(CWi®>2° YO0D6840 10 40 1811} NET, WIRE
GASKET, C.W. PUMP 1 129132-44901 111b9-5 CMP YO0D6840 10 50 1A11
17 6 1803 | COOLER ASSY, LUB OIL
129100-49840 PK(4-EAFYLY-A Y00D6840 10 24 1411 | 129132-61550 Pu2%51t CMP Y0006840 12 83 1413
GASKET, THERMO. CASE 1 ANGLEICH ASSY
17 14 1803 | 129136-77100 €2519L-(AST1-11) YO0D6840 16 34 1801
129100-51300 FUOANYAC LI CMP Y0006840 11 27 1A12 | RELAY, SAFETY
VALVE W/SEAT, DELIV. | 129136-77251 ANk BX110 (GEN YO0D6840 16 29 1801
129100-52200 hne - YOOD6840 11 102 1A12 | BOLT M 8X110
COVER, BLIND | 129136-77350 PYNPAZ YOO0D6840 16 31- 1 1801
129100-53100 JAN L&Y - CMP Y00D6840 13 6 1A14 | ADJUSTER
HOLDER ASSY, NOZZLE | 129150-01200 ARV Y000 6840 1 27 1A02
129100-55650 FOJ#ILASHF(2) L=89 YO00D6840 14 4 1415 | STUD, CYL. HEAD
ELEMENT, FUEL | 129150-02020 AL E (AZILEPYI° Y0006840 1 7 1A02




(MF NO.YOOD6840) I 1M05 | wkd JWESNNLINSHNLL Y215E39 PARTS INDEX *ww 99.04.16 P. 5
em—— +
2%t AN INo PAI 2L PC NO. J9%2 23%y a¥-235 | 2%ty AvLIn9 PAIVENE § PC NO. J9%2 3% ay-v3y
PART NO. DESCRIPTION GRP. REF. LOC.NO.J PART NO. DESCRIPTION GRP. REF. LOC.NO.
BOLT, METAL CAP 1 GASKET, (NON-ASB.)
129150-02450 ASAFARIL YO0D6840 7 4 1A08 | 129150-35091 LO$29Z290h> CHMP YOO0D6840 9 16 1A10
METAL,THRUST | PIPE ASSY, OIL INLET
129150-02870 A124830 U.S$=0.25 YO0006840 1 32 1A02 | 129150-35101 V359 Y00D06840 9 21 1A10
MAIN METAL US=0.25 i BRACKET, STRAINER
129150-02930 AZALAZN YO00D06840 1 24 1A02 | 129150-35111 PK(2110b32%359b)(/2PAR) Y0006840 9 22 1A10
METAL, THRUST 1 GASKET, (NON-ASB.)
129150-02940 A3ARABND 0.5=0.25 YO0006840 1 29 1A02 | 17 S 1803
METAL ,THRUST 08=0.25 j 129150-35151 211b3 80X80L Y0006840 9 23 1A10
129150~-03100 FUEN AV L= nN° 17° YO0D 6840 2 11 1A03 |} FILTER 80x80L
RETAINER {f 129150-35350 A X G NVE WL ¢ Y0006840 9 25 1A10
129150-11230 PIMPARE (AR Y0006840 4 32 1A05 | NUT
SCREW, VALVE | 129150~-39450 LO-T CHMP Y0006840 9 30 1A10
129150-11280 ANLIIININNR YOOD6840 4 27 1A05 | PIPE ASSY, LUB. OIL
SPRING j 129150-49080 Y LZIY2 Y0006840 10 55 1A11
129150-11290 ANLIIIND Y0006840 4 28 1A05 | COCK, DRAIN
SHAFT, ROCKER ARM | 129150-49100 Yo%°9292 CHP Y0006840 10 54 1A11
129150-11370 FrU2° ("0 Y0006840 4 20 1A05 | COCK ASSY, 3-WAY
CAP, VALVE I 129150~-49360 PK 10 YO0D6840 10 28 1A11
129150-11750 U+ M8XP1.0 Y0006840 4 34 1A05 | GASKET 10
NUT M8XP1.0 | 17 9 1803
129150-11810 NTEANIHANIRY YO006840 4 9 1A05 | 129150~-49811 PK(Y-EA3YF 23) (/JPA) Y0OO0D684OD 10 23 1A11
GUIDE, VALVE } GASKET, (NON-ASB.)
129150-13110 PK(IZh-1bY Y0006840 6 2 1A07 | 17 26 1803
GASKET, EXH.MANIFOLD 1 129150-59131 +PY HB4X14 Y0006840 13 50 1A14
17 22 1803 | BOLT M4X14,HEX.SCKT.
129150-14101 hu“t- 030 Y0006840 7 7 1A08 | 129150~-59580 ¥tU2° (FO-TEMD Y0006840 13 37 1A14
GEAR, CAMSHAFT | CAP
129150-14200 an° Yt Y0006840 7 1 1A08 ) 129150-77511 PKCIPE~-3)(JIPR) Y0006840 5 13 1A06
TAPPET | GASKET, (NON-ASB.)
129150~14400 2°9v209t" Y0006840 7 2 1A08 | 17 28 1803
ROD, PUSH | 129155-11260 ANIIDYEY-F (A Y0006840 4 25 1A05
129150~21200 2327%% Y0006840 8 5 1A09 | SUPPORT, ROCKER ARM
GEAR, CRANKSHAFT I 129155-11270 ANSNZYK°-+ (B Y0006840 4 26 1A05
129150-23600 ANPYIIN(I59E° Y Y0006840 8 29 1009 | SUPPORT, ROCKER ARM
BEARING, CRANKPIN ] 129155-42350 va°-4 (90 YO00D6840 10 16- 1 1A11
129150-23610 AFMCETVU.5=0.25 Y0006840 8 37 1409 |} V-PULLEY, C.W. PUMP
METAL.PIN US=0.25 ] 129155-49800 Y-EAZIL(71°C) YO0D6840 10 22 1A11
129150-25101 P RHEYT CMP YOOD6840 7 9 1A08 | THERMOSTAT
GEAR W/BUSH | 129155-51020 HIIAIAMHF(21~PNP) Y00D6840 11 96 1A12
129150-25301 ANMLECFI-P YO0D 6840 7 20 1A08 | STUD, FEED PUMP
BOLT,FI-P ] 129155-51050 2295 (A3AF Y0006840 1 97 1A12
129150-25900 ™t (FI-P Y0006840 7 14 1A08 | BALL BEARING, THRUST
GEAR, FUEL INJ. PUMP ] 129155-51060 TR A/ b Al YO0D6840 1 9 1A12
129150-25920 V02 (K39E Y0006840 7 12 1A08 | CAM SHAFT SUPPORT
BUSH, IDLE GEAR | 129155-51140 E° (NN LI ™A YOOD6840 11 14 1A12
129150-25930 "t (FI-P Y0006840 7 15 1A08 | PIN, BARREL LOCKING
GEAR, FUEL INJ. PUMP ] 129155-51180 2°3oN N 295 nn2 YO0006840 11 16 1A12
129150-32020 PK(LO-P Y0006840 9 38 1A10 ) SPRING SHOE, PLUNGER
GASKET, L.0. PUMP | 129155-51200 aneyYr 323 Y0006840 1 18 1A12
17 3 1803 | TAPPET ASSY
129150-35041 PKC($29Z29102) (JJ?PR) YO0D6840 9 15 1A90 |} 129155-51270 FAS T E DTS Y00D6840 11 25 1A12
GASKET, (NON-ASB.) | LOCKING, TAPPET
17 4 1803 | 129155-51280 0129 (S6 Y0006840 11 26 1A12

FFi20
{5003}



tome—— +
(MF NO.Y00D6840) I 1M06 | *kk JVEINANLINOLNID 4215839 PARTS INDEX **% 99.04.16 P. 6
tmm———— +

72Uty Nvu3vY PAIAT L1 PC NO. 1982 3%y 0%-237 | 7%ty NtoaN9 PALEP L] PC NO. 19%¥2 23%y 05-u35

PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
0-RING S6 | 129155-61120 Y27 L=30(3-2 0 YO0D6840 12 8 TA13

129155-51280 0Yu2*(S6 Y00D6840 12 2 1A13 | LINK L=30(MARK 0

129155-51320 NURFRYAGAN IS Y00Dp6840 11 30 1A12 | 129155-61130 Y22 L=31(3-2 1 Y00D6840 12 9 1A13
SPRING, DELIV. VALVE | LINK L=31(MARK 1

129155-51340 b22WAT otz Y0006840 1 31 1A12 ] 129155-61140 Y22 L=30.5 (¥-2 05) YD0D6840 12 10 1A13
GUARD ,DELIVERY VALVE } LINK L=30.5(MARK 05)

129155~51370 F22UANSARYN® YO0D6840 11 34 1A12 | 129155-61201 nE AN CMP YD0D6840 12 1 1A13
STOPPER, VALVE { WEIGHT ASSY,GOVERNOR

129155-51380 INMENACA) Y00b6840 11 35 1A12 | 129155-61341 AY-2" YO00D6840 12 15 1A13
LOCKING (A) | SLEEVE

129155-51390 IIMENA(B) Y0006840 1 36 1A12 | 129155-61350 AY=2% (#¥32L13%) Y00D6840 12 81 1A13
LOCKING (B) | SLEEVE )

129155~51400 FYIL73 YO0D06840 11 37 TA12 1 129155-61360 AV-7"(¥39t13%) YOO0D6840 12 82 TAT3
DEFLECTOR | SLEEVE

129155-51410 FARMLE (P OL23 Y0O0D6840 11 38 1A12 | 129155-61430 oY (A to-bne %9 YO0D 6840 12 19 1A13
CHECK BOLT,DEFLECTOR | SPACER, SHAFT

129155-51420 7°359" (M16) Yo0Dp6840 11 39 1A12 | 129155-61450 Rl & & AT AT Y00D6840 12 23 1A13
PLUG  (M16) i BOLT, REVOL. LIMIT

129155-51450 FIOETN° Y%L CHMP YOOD6840 11 40 1A12 | 129155-61460 IZINZEAFIAL Y00D06840 12 24 TA13
SHIM SET, ADJUSTING | BOLT, IDLE LIMIT

129155-51500 Ivko-W392 Y00D6840 11 45 1A12 | 129155-61470 FORIHN I Wb YO00D 6840 12 108 1A13
RACK, CONTROL | BOLT, FUEL CONTROL

129155~-51521 vwu1 (392 Y0006840 11 46 1A12 | 129155-~61480 ho9%“ COMP Y000 6840 12 25 1A13
BUSH, RACK | SPACER ASSY

129155~-51530 ho9~ (5Y98°3SP Y0006840 11 47 TA12 | 129155-61830 017" (510 YO006840 12 107 1A13
SPACER, AUX. SPRING | 0~RING S10

129155-51540 FAI(CHh 2 Y00D6840 11 48 1A12 | 129155-61950 Y J¥ B(I915 Y00b6840 12 57 1A13
CIRCLIP { BOLT, WASHER BASED

129155-51550 Jvto-ibt° =2y (B Y00D6840 11 49 1A12 | 129156-51910 ANND (F191 YO00D 6840 1 79 1A12
PINION, CONTROL § LABEL, CAUTION

129155-51570 7°32% (M12) YO0D6840 11 52 1A12 | 129202-22300 [ Y T Y00D6840 8 21 1A09
PLUG (M12) { PIN,PISTON

129155-51580 I YA Y0006840 11 53 1A12 | 129208-51060 Yhe =P (A PYLON YO00D06840 11 91 1A12
0-RING [ SUPPORT

129155-51591 2Y2kaanta Yo0p6840 11 54 1A12 | 129208-54500 7529 CHP YO0D06840 11 92 1A12
SPRING, RACK | FLANGE ASSY

129155-51600 Faoref1uL CMP YOOD6840 11 S5 1A12 | 129210-59020 FO~T CMP Y00D06840 14 18 1A15
SHIM PACK | PIPE ASSY, FUEL OIL

129155-51700 Y1723 (431 YO0D6840 11 74 1A12 | 129210-59130 FO-T CMP Y00D06840 13 51 1A14
COVER, LOWER { PIPE ASSY, FUEL OIL

129155-51710 PK (#321v172 Y000 6840 11 75 1A12 | 129211-13100 Izh=W " CEXH Y0006840 6 1 1A07
GASKET, LOWER COVER i MANIFOLD ,EXHAUST

129155-51750 Vo723 (o231 Y00D6840 11 76 1TA12 | 129259-12570 [FPA YO0D6840 5 22 1A06
COVER, SIDE | RING

129155-51760 PK (#2219Y273 YO0D6840 1 7 1A12 | 129322-77401 21=F"%°27° (FP332 Y00Db 6840 14 41 1A15
GASKET, SIDE COVER | FEED PUMP

129155-51790 Y2399 A YO00D6840 11 78 1412 | 129335-55700 2%~-3eN°L-3 CMP Y0006840 14 21 1A15
LOCKING, RACK | SEPARATOR, WATER

129155-51930  ho%™ T1=3.25 Y00D6840 11 80 TA12 | 129350-49560 Y-FAFYPHNN - Y000 6840 10 20 1A11
SPACER T=3.25 | COVER, THERMOSTAT

129155-51940 hoy™ T=1.5 Y00D06840 11 81 1A12 | 129400-01520 2529 (F“t4-2 Y0O0D 6840 2 5 1A03
SPACER T=1.5 | FLANGE,GEARS HOUSING

129155-52050 NewEs (RFYYY Y0006840 11 101 1A12 | 129400-77012 A3-3 ($13-294) Y000 6840 15 1 1A16

I

GASKET

STARTING MOTOR




(MF NO.YOOD684D) 1M07 | Rk INEINNLINHDNLD 4210839 PARTS INDEX *xx 99.04.16 P. 7
------ +

vty ANDaNY PAN IS PC NO. 19%2 3%y o¥-%3x | 2%t navoano 2Vt AM PC NO. J9%2 23%y o¥-v3y
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
129400-77441 219-1LF 211 CMP YO0D06840 15 5 TA16 | SEAL, OIL

FIELD COIL ASSY | 129795-01950 nNeq12°99 YO0D6840 2 10 1A03
129400-77520 LMERI PRV YO0D6840 15 12 1A16 | PIPE, KNOCK L=18

HOUSING, CENTER | 129795-02411 %92 (A YOOD6840 1 14 1A02
129400-77531 RI9%2FY2 A19YF CMP YO0D 6840 15 13 1A16 | BUSH, CAMSHAFT

SWITCH ASSY_ MAGNETIC | 129795-11120 ANINN 2 Y00D6840 4 15 1A05
129400-77571 SYARANN -V (JOPR) YOOD6840 15 17 1A16 | SPRING, VALVE

DUST COVER, (NON-ASB. | 129795-11180 YA o) Y0006840 4 16 1A05
129400-92420 2LY2A%-0 Y00D6840D 17 39 1803 | RETAINER, SPRING

FLEX HORN I 129795-21661 FAY RF] YOO0D 6840 8 9 1A09
129403-34800 ¥o28%9 Y00D 6840 9 40 1A10 WASHER

DIPSTICK, LUB. OIL | 129795-49551 PK(9-ER23YbAN"~) (JOPA YOOD684LO 10 21 1A11
129411-55690 noyv YO0D6840 14 36 1A15 | GASKET, (NON-ASB.)

SPACER | 17 25 1803
129486-01670 YN Lk 8X30 Y00D6840 3 19 1A04 | 129900-77460 Ubhn»- Y00D6840 15 10 1A16

BOLT M8X30,COLLAR HD | COVER, REAR
129486-77400 ?-3I¥17 Y00D6840 15 2 1A16 | 129900-77640 Ao-hrE“ b Y00D 6840 15 18 1A16

ARMATUER | BOLT, THROUGHT
129486-77460 PAFFIEED] YOO0D 6840 15 6 1A16 | 171008-77410 ANPYL2M (1) Y00D6840 15 3 1A16

BRUSH i BEARING(1)

8 1A16 | 171008-~-77420 ANPUSIIN(2) YO0Db6840 15 4 1A16

129486-77470 N3k~ 222 Y00D6840 15 7 1416 BEARING(2)

HOLDER ASSY, BRUSH | 171008-77510 ' P¥-2 Y00D6840 15 1 1A16
129486-77490 A2°092% ,2%59 YOO0D6840 15 9 1A16 | HOUSING ASSY, GEAR

SPRING,START BRUSH | 171008-77540 Lnv - eyt Y000 6840 15 14 1A16
129489-61700 [ F WA WA Y00D6840 12 144 1A13 | LEVER SET, SHIFT

SPRING, GOVERNOR | 171008-77650 EezZ45 922 Y00D6840 15 19 1A16
129506~51100 2°3529"CMP Y00D6840 11 11 1A12 | PINION ASSY

PLUNGER W/BARREL | 171008-77660 [t WA 2 Y00Db6840 15 20 1A16
129556-42350 V2°-1(96 Y00D6840 10 16 1A11 | SHAFT, PINION

V-PULLEY | 171008-77670 AFYN° -t Y00D 6840 15 21 1A16
129612-01600 231K NHDV 2" Y00D6840 3 2 1A04 | STOPPER SET, PINION

HOUSING,FLYWHEEL ] 171031-11741 K239N°12° YO00D 6840 2 28 1A03
129612-12560 ILEN(1053-2 YOOD6840 S 28 1A06 | PIPE

RING t 171051-01921 7°32% NPTF1 YOo0D6840 1 6 1A02
129612-12680 IP29-3 CMP YO00D6840 5 20 1A06 | PLUG

AIR CLEANER { 171064-44510 YI“337CMP Y0006840 10 32 1A11
129612-12690 IP72V-3 CMP Y00D6840 5 21 1406 | SUB-TANK ASSY

CLEANER ASSY, AIR | 171081-55910 A29=2 (1004992 Y000 6840 14 33 1A15
129612-77260 FTYR(XILIR-3 YOOD6840 16 30- 1 1801 | SCREEN

NUT ,GENERATOR | 171340-21650 Vo° -1} (23522) Y00D 6840 8 8 1A09
129612-77700 o-2 ASSY YOOD6840 16 22 1801 | V-PULLEY, CRANKSHAFT

ROTOR ASSY | 171340-77520 AN PN Y0006840 S 14 1A06
129612-77710 Hv=IbACPY O YO0D6840 16 23 1801 | BEND

BALL BEARING | 171350-03090 ICb-=4"N°43° 900 YOOD6840 4 1 1A05
129612-77730 707" 35UF ASSY YO0D6840 16 25 1801 | PIPE, BREATHER

FRONT BRACKET ASSY | 171353-44760 hoY™ (2P Y00D6840 10 18 1A11
129612-77740 20~ Y0006840 16 26 1801 | SPACER

PULLEY | 174307-51170 N20F A(2°5055% % Y0006840 11 15 1412
129612-77750 A2929 Wb Y00D 6840 16 27 1801 | RETAINER A

SCREW KIT | 174307-51560 E°=3>5 774307-51490 N Y00D6840 1 51 1A12
129795~-01780 ER T YOOD 6840 3 18 1A04 | PINION

SEAL OIL | 174307-51700 SLEYF(FI90139 Y0006840 12 32 1A13
129795-01800 L= Y00D6840 2 4 1A03 |} SHIM SET




(MF NO.Y00D6840) | 1408 | *xk IVEINNDIIVHINLD $915E39  PARTS INDEX ##+ 99.04.16 P. 8
et +
INED ANIINH IEAS PC NO. 39%9 38%  05-333 | 7°EY A3 D A1 PC NO. 39%9 23%y  o0y-33
PART NO. DESCRIPTION GRP, REF, LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
72117-040000 9 h°2(aI0 & YOOD&B40 12 59  1A13 | 23000-060000 #-A7997° 60 V0006840 5 19  1A06
WASHER 4 | CLAMP 60
22137-100000  4°n*2(2p%% 10 Y000 6840 6 12 1a07 | 19- 1 1A06
WASHER 10,POLISHED I 29 1A06
22190-060002  -BOYZPCIW.FIL) 6 YOOD684O 12 60  1A13 | 23010-038000 #-AN k™ 38 Y0OD6840 10 53  1A11
SEAL WASHER 6§ i CLAMP 38
22190-060003  5-09950 (I 6 YO006840 12 60- 1 1A13 | 23065-070225  E =hN°{7°(3°L 7X 225 Y0O0G6840 10 37  1A11
WASHER,SEAL 6 I HOSE 7X 225
22190-080002  y-19¥y+(3W.=HIb) 8  Y0OD684LO 223 1A03 | 23414-100000  1°Y$(I 10 Y0006840 9 37 1a10
SEAL WASHER 8S i GASKET 10, ROUND
24 1403 | 177 34 1803
9 36 1A10 | 23414-120000  N°Y$5(3IW 12 YO0D6840 13 46 1A14
36- 1 1A10 | GASKET 12, ROUND
41 1810 | 17 29 1803
17 7 1803 | 23418-060000  n°9$(3 6 YOOD6840 14 34 1A1S
22190-100002  o-BA9oF(Ih.=FI)10  V00D6840 12 61 TR13 | GASKET 6, NYLON
SEAL WASHER 10S | 23871-010000 23%7°59°PT 1/8 Y000 6840 110 1a02
22190-120002  5-b995t (I 12 Y0006840 12 62 1A13 | PLUG PT1/8,SCREW
SEAL WASHER 12 | 23871-030000 RINI°S2%PT  3/8 YO0D 6840 10 12 1A
14 17 1A15 | PLUG PT3/8,SCREW
17 27 1803 | 23887-100002 _ 6192°52" 10 YO0D6840 12 65  1A13
22190-160002  o~B99o%(3Ib.=FIb) 16 YOOD684D 11 90 A1z | PLUG 10
SEAL WASHER 16S | 24101-063034  A“PyI9“ 6303 Y00D6840 11 84  1A12
22190-220002  9~b799P(IW.=FIK)22  Y00D684D 31 1804 | BALL BEARING
SEAL WASHER 22§ | 24311-600120  0%57" 1A P 12.0 Y0006840 4 48  1A05
17 33 1803 | 0-RING 1A P 12.0
22217-050000 _nva4 p*z 5 Y00D6840 11 103 1A12 | 1730 1803
SPRING WASHER 5 | 24311-000160 0929 1A P 16.0 V00D 6840 2 13 1A03
22217-060000  na4epvz 6 Y0006840 11 82  m2 | 0-RING 1A P-16.0
SPRING WASHER 6 { 9 26 1A10
22217-100000 n~29°h°2 10 Y0006840 & 13 1A07 | % 11 TA15
SPRING WASHER 10 I 17 10 1803
22217-120000 _ A“29"n°z 12 Y00D6840 7 16 1A08 | 24311-000320  0439" 1A P _32.0 Y0006840 2 14 1a03
SPRING WASHER ] O0-RING 1A P-32.0
11 9% 1812 | 29 1A03
22252-000260  FA9C(PH 26 Y000 6840 8 22 1809 | 4 47 1A05
CIRCLIP 26 | 17 12 1803
22287-120000  A-n°-0¥79h 2 12 Y0006840 12 63 1A13 | 24311-240100 0439 1A P 10a Y00D6840 14 12 1A1S
WASHER 12 | 0-RING 1A P~10A
22351-040010 A7°Uo7°E°T G.0AK 10 V0006840 8 39 1A09 | 35 1A1S
SPRING PIN 4X10 | 24321-000300 042" 1A 6 30.0 Y00D6840 10 30  1A11
22351-050010 __ A7°929°t°> 5.0AX 10 Y0OD684D 1183 1A12 | 0-RING G630
SPRING PIN 5X10 i i7 13 1803
22351-060012  A7°Y7%E°T 6.0AX 12  Y00D6840 4 38  1A05 | 24321-000650 QY9 1A G 65.0 Y00D6840 14 13 1A15
SPRING PIN 6X12 { 0-RING 1A 6-65.0
22372-040000  ATUI°ESJASO 4 YOOD6840 12 &4 1A13 | 24341-000160 099" 1A § 16.0 V0056840 11 85  1A12
SNAP PIN 4 | 0-RING 1A §-16.0
22512-070140  719“-%-  7X14 Y0006840 7 8B 1AD8 | 24341-000240  0937* 1A S 24.0 Y000 6840 2 26 1A03
KEY 7X 14 I 0-RING 1A $-24.0
8 6 1a09 | 177 1 1803
23000-048000  #-A24Y2° 48 Y0006840 5 31 1A06 | 24341-000280  0%y9" 1A S 28.0 Y0006840 12 66 1A13
CLARP 48 I 0-RING 1A $-28.0
23000-060000  #-A2997° 60 Y0006840 S 8  1A06 | 25132-003800  VA“Bbt(D-I¥I°A38 Y0006840 10 15  1A11
|

CLAMP 60

V-BELT (A-38)




(MF NO.Y0OD6840) | 1M09 | *kk INEINNIANHINLY 47210539 PARTS INDEX #xx 99.04.16 P. 9
B e aatel +
IVED AYDINY INEDA PC NO. 39%7 I3y 0¥-33y | IVED A“INH INED A PC NO. 1987 3%y 0y-33Y
PART NO. DESCRIPTION GRP. REF. LOC.NO.[ PART NO. DESCRIPTION GRP. REF. LOC.NO.
26013-080222  #°WF(N“Z 8X 22 YO0006840 5 9 TA06 | 26106-080452  UN“#®“kk 8X 45 Y0006840 3 14 TA04
BOLT M 8X 22 i BOLT M 8X 45 PLATED
10 1406 | 7 13 1408
26014-080162 & WE(C5+n"2  8X 16 YOO0D6B4O 10 48 1A11 | 26106-080502  9Un“#“wF 8X 50 Y000 6840 4 37 1A05
BOLT M 8X 16 | BOLT M 8X 50 PLATED
26014-080352  A“WbF(E5+N“2  8X 35 Y0OD6840 16  32- 11801 | 16 33 1801
BOLT M 8X 35 | 26106-080552  9n“&#“IkF B8X 55 Y0006840 2 20 TA03
26014-080852  #“ibh(E5+n“z2 8 Y0006840 1% 14 1475 | BOLT M 8X 55 PLATED
BOLT M 8X 85 | 26106-080602  “n“#“Wh 8X 60 Y000 6840 10 14 1A11
26022-050102  FA“3145°(N“25X10 Y00D 6840 11 86 112 | BOLT M 8X 60 PLATED
SCREW M SX 10 | 26106-080802  Yn“#“i+ 8X 80 Y00D6840 5 5 1406
26022-060162  1A%229™ (N"“26X16 Y0006840 11 87 1A12 | BOLT M 8X 80 PLATED
SCREW M 6X 16 ] 16 1406
26106-060102  N“#*L+ M 6X 10 YOOD 6840 12 67 1413 | 6 4 1407
BOLT M 6X 10 PLATED | 26106-100202  YA“#“it 10X 20 Y0006840 6 16 1A07
68 113 | BOLT Mi10X 20 PLATED
69 1A13 | 26106~100652  YN“#“b 10X 65 YO0D 6840 6 14 1A07
26106-060142  YN“#“Wb  6X 14 Y000 6840 1270 1413 | BOLT M10X 65 PLATED
BOLT M &X 14 PLATED | 26116-050302 #®°hF 5X 30 Y0006840 i1 88 TA12
26106-060162  YN“t*bE 6X 16 YOO0D 6840 2 27 1A03 | BOLT M SX 30 PLATED
BOLT M 6X 16 PLATED | 26116-120252 &M+ 12X 25 Y0006840 15 30 1716
26106-060202  UN“&“F 66X 20 Y000 6840 12 71 TA13 | BOLT M12X 25 PLATED
BOLT M 6X 20 PLATED | 26206-100252  #®*Ibb 10X 25 YO0D6840 3 4 1A04
26106-060322  UN“# bk 6X 32 Y0006840 15 28 1416 | BOLT M10X25
BOLT M 6X 32 PLATED | 26206-100302 #&"BLF 10X 30 YO0D6840 3 5 TA04
26106-060402  YN“EH*LE  6X 40 Y000 6840 15 29 116 | BOLT M10X30
BOLT M 6X 40 PLATED | 26216-060202 91134t  6X 20 YD0D6840 4 1 1A05
26106-060452  In“#~lhF 6X 45 YO00D6840 10 19 A1) STUD M 6X 20 PLATED
BOLT M 6X 45 PLATED | 26216-080802  9xaz&“ibt 8X 80 Y000 6840 6 6 1407
26106-080122  YiN“# pb  8X 12 Y0006840 2 15 1A03 | STUD M 8X 80 PLATED
BOLT M 8X 12 PLATED | 26226-080182  9x3=#°WH(2D 8X 18 Y000 6840 4 35 TA05
26106-080142  YN“&“ibb M 8X 14 Y0006840 4 49 1405 | STUD M B8X 18 PLATED
BOLT M 8X 14 PLATED | 26366-060002 YN Y$IYt 6 Y000 6840 4 39 1A05
7 18 17A08 | NUT M 6
26106-080162  YN“#*wt 8X 16 YOOD 6840 2 16 1A03 | 26366-080002  YN“Y$3Yh 8 YOO0D6840 2 22 1A03
BOLT M 8X 16 PLATED | NUT M 8
7 1A03 | I3 3 1A07
3 12 104 | 9 1A07
, 10 31 1411 | 12 74 1A13
26106-080202  Un“#°hF 8X 20 Y000 6840 2 18 103 | 16 30 1801
BOLT M 8X 20 PLATED | 26450-060252  6hIPTH“ILE 6X 25 Y0006840 9 39 1410
5 4 1406 | BOLT M 6X 25
9 27 1A10 | 26687-120002  77a39F(3hm7 12 Y0006840 12 79 1A13
10 25 1411 | CAP NUT M12
26106-080252  Yn“#“1k  8X 25 Y00D6840 313 1A04 | 26706-100002  #9t 10 Y0006840 6 15 1A07
BOLT M 8X 25 PLATED ] NUT M10
4 36 1A05 | 26716-060002 39t 6 Y0006840 11 89 1812
26106-080352  Yn“#*it  8X 35 Y0006840 3 20 1A04 | NUT 6
BOLT M 8X 35 PLATED | 26716-120002 39F 12 Y0006840 717 1A08
9 20 1410 | NUT 12
26106-080402  9n“a*wF 8X 40 Y000 6840 5 15 1406 | 11 95 1A12
BOLT M 8X 40 PLATED | 26756-060002 FAIJF 6 YO0D6840 12 72 1A13
26106~080452 YN Tt 8X 45 YO0D6840 2 19 1803 | LOCK NUT 6
BOLT M 8X 45 PLATED | 26776-120002  EAFYE(HRY 12 Y000 6840 12 73 1A13

FFia
€9003)



(MF NO.YOO0D6840) | 1410 | kkx IVEDNNIINOSNIY $240E39  PARTS INDEX #x# 99.04.16 P. 10
Fmmm +

IVED ANIINY INEDAT PC NO. I9E2 AN o¥-uau | 2Ly ANLINY INES Af PC NO. 19%2 23%9  oy-¥3a0

PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
LOCK NUT M12 PLATED i
27231-500000 %51%27°32% 50 Y0006840 111 1402 |
PLUG 50 i
27241-120000 900 37°57% 12 Y00b6840 T 12 TA02 |
PLUG 12 ]
27241-300000 _ 7oh%37°52% 30 Y0006840 113 1802 |
PLUG 30 !
27241-400000  IA%37°52% 40 Y00D6840 4 12 1405 |
PLUG 40 i
27310~-080000 393~ (A74)8 Y00D6840 A TAO5 |
COTTER 8 ]
28110-100120  An°¥ 10X12 Y00D6840 17 37 1803 |
WRENCH 10X12 i
28110-140170  AN°% 14X17 Y00D6840 17 38 1803 |
WRENCH 14X17 !
719810-01500  #“t5-a 27= Y0006840 2 1 1403 |
HOUSING ASSY, GEAR !
729001-01560 Y37 0Y2ASSY Y0OD6840 1 1 1402 |
BLOCK ASSY, CYLINDER ]
729001-92600  N°YWEULYF(JIPR) YOO0D6840 17 1 1803 |
GASKET SET(NON~ASB.) |
729001-92620 N 9$oEYF(JPA) Y0006840 17 1- 1 1803 |
GASKET SET(NON-ASB.) |
729030-51400  FOJout#°u7° ASSY Y0006840 11 1 1812 |
PUMP ASSY, F. INJEC. ]
729030-51460  FO7oubh°7° ASSY Y00D6840 1 2 1a12
PUMP ASSY, F. INJEC. !
729102-01540  #4WA° Y CMP Y00D4840 3 8 1A04 |
SUMP ASSY, LUB. OIL ]
729102-53100  FOJuPA“ ASSY Y00D6840 13 1 1814 |
VALVE ASSY, F.INJECT ]
729402-23100  ULZEYK“ 9922 YOOD6840 8 23 1409 |
ROD ASSY, CONNECTING ]
977770-01212  I03-51 135 39N A5YF Y00D6840 2 30 1403 |
GASKET, LIQUID o
321 1A04 |
17 4o 1803 |
|
|
|
|
|
i
|
|
|
|
|
{
|
|
|
|
|

TOTALCITEM=

461) (REF.= 544)






